PIECES DETACHEES

Motoculteur

KC2F
KC4F

1300-099-0040-0 03'000108'050121







N=Y VX VDO HERBICHI--T

L=y U R DB

o2y v FREKOZFE (FH 4= - V1351 VRUFKCAF(E4H= -V 1351) D
Badlh, TBEMRBRUFEVNAEATSS*2REBHEL T 3,
Ty yFKC2FR - %7 v 2KT350BKCA4FP -2 v xKF340%&B#HL T
03 A,

o HBHMRBICHEVODEHEANT TnEdn, MOA- 2 ) x POXOHEERD A
AL EEERE KT, (AL, 4291 IMSMUNEHEMHEE:2A)

cWMHEEROBER (X VIo2Ww Tw 2 8Rd, EEFREEELL T 23,

cHMBED (EMNH2AMEDs -t v X sy 2R LIZHEBRERLCE b 3,

cl 20 (#H)OFEERARE  ZH LT 1IETH Ty 2 LTaY 2T,

(1)
v & (FD)
e oA TH A4 W

ez 2 . ¥ v 2 (R O R

To



2.

o

BEETIZDOWTODEEIW
BERA T - FRaIvVE2—Fa— FithoTwh5s7h®, Maunrndt SpEi:

CALTTFE 0,
Mo — FOERE, Ba- YOl 0ffiSBRA 2 aRasB8lInzL

~a
ok B &
OCOO0O0O—-—000—0000—-0

: 5‘@%6E%(Eﬁ)
e HREE

E : f et - K
[ FogxvwT)—=sp—:7F
------------------ BfEa— ¢
LNV

MRET — FOURRESR, 2 VEXRGIXBLVIZEBE SR E LA,
Wl 2HicAadBFEB- 0o EmMEnE L,
Hieds { X, Riixv) BaEEL (W) e 5 &
000000~ 00000D

Xéﬂl16—00060%240116—000602

BL, 27 )7y, ¥y, 7-A-vrvyix@Aact,

I S S SRV i
X58016—30022+E58016—030229



o
o

EBHL oY, - 43~V ZoTED, BYOLHEER 2D L Tw b
Fo BARR7 - FEKROBED T

ke

B O® jo—r| B K [z-F B R |=z-r] B R [a-v
K12B 1301 TKFG60A |132]1 KLY 00 1341 [KS650 —1365
RZO0OF 1302 |KB503 1322 [KL110¢C 1342 |KA8CO 1366
KI17F 1303 |K52B 1323 yKS470F (1343 | KAS0Q 1369
K48F 1304 [KT60D 1324 KS470 1344 1 KA7T00 1370
K14B 1205 1 KT450 1325 IKS33¢0 1345 JKS650-D=21371
KF850 1306 1 K48B 1326 | KB751 1346 KSSOIO-I--1372

KFG48 1307 $ KT451 1327 tKL1400 {1348 | KC350F —1373

KB500 |1308 |KB80O [1328 |[KC4  — 1349 |KC450  [1374
KFG17  [1309 |KC1 1229 {KS250 —I 1350 | KC450F —H375
KT350 [1310 [KB750  |1330 |KS30E, ] KX7 0 1376
KB501 1311 |KC2  —l1331 [KCeF —{}1351{KX70-D {1377
KB502 |1312 |K48L 1332 |KC4F J

KFG60 |1313 [K46B 1333 |KS500 1352

KFG54 |1314 |KFH 1334 {KS280 ~—+1353

KF851 |1315 |K48C 1335 |KL781 {1355

K14BH 1316 | K48CL 1336 |KLS01 1356
KT400 1317 P KT500 — 1337 jKL11i0Q]1 1357
KT351 1318 {KB780 1338 {KL.1401 1358

KFG54A |18319 JKL780 1339 ||AC-1 —1359

KFG48A 1320 1 KS600 1340 [KC350 1364







HOW TO USE THIS PARTS LIST

CONSTRUCTION OF PARTS LIST

6‘

Sketch in this list points ocut all range of component parts, accesso-
ries and order-made parts for model KC2F provided with KAWASAKI
model KT350 Series Engine and model KC4F provided with KAWA-
SAKI model KC340 Engine.

"V markes screw may be applied to "X'" marked screw in other
parts list., (however, screws size under M5 not may be)

"X, "W marks on the head of parts-number means standard parts
you can get in an ordinary market.

(X) eonennnnn JIS screw (V)Y ooeeiinn ISO screw

"Complete' in parts-name indicates that over two parts are being
welded or coaked.

FEach component of an assembly is listed next to the assembly in
which it in included, deing prefixed with a black point(s) as shown
below.

(Example)
CYLINDER ASS'Y
GUIDE, wvalve
Component of Crank case assembly.
STUD

STUD

Key to symbols:

R.He oviiviii i, Right hand side {(Viewed from the operator's
seat facing toward front}.

T = Left hand side (Viewed from the operator's
seat facing toward front).

b S ... Means order-made parts.

A e aa e Not supplied as a single part.



CAUTION FOR ORDERING SPARE PARTS:

1. Especially, please do not forget to point out Parts-Number without any

mistake because of COMPUTER system.

2. The structure of the Part Code Number is consisting of the 10-figure
old code number, the control and coating color reference number added

this time.

Genuine Parts

COOO-000—000C0—0

© ... Coating Color Ref. No. { changeable)
ST Serial Parts No,

cvvren- Parts Code No.
e Assembly Group Ref. No.
R SERRRTE Model Code No.

e T Category No.
3. The Category Number for the parts on the market has been changed
from "X to "V",
except screws., Furthermore, the figure "0' has been added at the end of

the parts code number to make this number l2-figures in total.

Parts on the market { X or V} Standard Parts (W) ..... Newly added

QOOOCO—0CO00C0O0

E ........... The figure 1‘01‘

E ..................................... SurfaCe Treatn‘lent
ek e m s ass e s e e mma e hana .y Quality Of Mater;a}.
E ............................................... Klnd Of Parts

E ....................................................... Category No_
Example: Spring Washer
X40116-00060 —= V40116-000600

Besides, the above-mentioned rule is not applied to the Spring Pin,
the Roller Pin and theTaper Fin.

Example: Spring Pin
X58016-30022 — V58016-030220



Parts-Number is arranged according to COMPUTER, system, the

first four letters of which means model of each brand.

Indication of model in code is as follows:

MODEL | CODE MODEL | CODE MODEL CODE MODEL | CODE

K128 1301 KFGBOA | 1321 KL9060 1341 K5650 1385

Kz0F 1302 KB503 1322 K1.1100 1342 KAB00 1566

K17F 1303 K528 1323 KS470F 1343 KAG00 1369

K48F 1304 KTg00 1324 K5470 1344 KAT00 1370

K148 1305 K_T450 1325 KS330 1345 KSS:SO-D 1371
- K¥F850 1306 K48B 1326 KB751 1346 KS500-1 | 1372

KF(G48 1307 KT451 1327 K1,1400 1348 KC3501F 1373

KB500: 1308 KB 800 1328 KC4 1349 KC450 1374

KFGL7 1309 KCl1 1329 K5250 1350 KC450F 1375

KT350 1310 KB750 1330 KSSS]EE’ KX70 1376

KB501 1311 KC2 1331 KC2F 1351 KX70-D 1377

KB502 1312 K48L 1332 KC4T°

KFGS60 1313 K468 1333 KS500 1352

KFGH4 1314 KIFH 1334 Ks280 1353

KF&51 1315 K48C 1335 KI.781 1355

Ki4BH 1316 K48CL 336 KL401 1356

KT400 1317 KT500 1337 Ki.1141 1367

KT301 1318 KB780 1338 Ki1.1401 1358

KFG54A | 1318 K1.780 1339 AC-1 1359

KFG48A | 1320 KS600 1340 KC350 1364




-




A

H /4
CONTENTS

ENGINE (KT350)KC 2T & ##

No.
Fig

No.

Fig.

No.

Fig.

No .

Fig.

No .

Fig.

No.

Fig.

No

Fig.

No.

Fig.

No.
Fig

No.
Fig

1

.1

s\

Lo

9

. 9

10

.10

oo oo

OYLINDER .................................................................................... 1

Ty - R

CRA_NI( CASE ............................................................................ 3

2 Z L EER

Om{ and PISTON .......................................................................... 5

j}' i =+

GO\'TER-NOR ................................................................................... 7

= 7 & b

MAGNETO e e e e e e SARERE SARACERARRLATES LR 9

Ly -7 Y —F

AIRJ CLEﬁNER ............................................................................. 11l
. A

OARBIJRE"[‘OR ................................................................................. 13

~ 7z

MIIFFLER  revereremriesienns g 17

R Ty — R

SPIRAL CASE e e e e s aeeeat et e 19

Vo=

N O T T TR R R T S e e R T T ET TR PR, 2]

T v (KF340)KC4F B 8
ENGINE

No.
Fig

No.

Fig,

No .

Fig.

No.

Fig.

No.

Fig.

Ne .

Fig.

No.

Fig.

No.
Fig

No.
Fig

i1

.11

12
12

13
13

14
14

18

.18

-

19

.19

ooy &St =

OYLINDER COVIER  rrrrereee ottt o iat s cvanrtarasas s tnasasertarisnesanasas 25
g T LA

CTIANK A S v rrrr s e i i i e e iae it e s i 27
£ 3 7k E 2o

CRANIK and P I STUON  cocrmerr ot aia e iramr e isa ot et ma s s bt e saaaan 29
7o F

GOV B RN v e s e s 21
= 7 A b

MAGNET) v vt e s e e e e 33
T T -7 Y -+ L =7 Z

AIR COLEANER and MUTFERLER co-reeeermoe e e e 35
F o4 7 L £

CARBURETOR  ------ e e et eeaaaaaas T 37
A Sy — X

ol e N T W R LT S 39
P _

00 ) T T T T T . 41



i il

g

CHASSIS

No.
Fig,
No.
Fig.

Ny
P

No .

20
20

Fig.22

No.
Fig.

No.

Fig.

No.
Fig.

No.
Fig.

No.
Fig.

Fig.

No.

Fig.

No.
Fig.

No .

Pig.

No.
Fig.

No.
Fig.

No .
Fig.

Fig.

25
25

26
26

24

.29

30
30

31
31

33
33

34
34

35
35
36
36
37
37

A =R N R

FRONT T RAME -v o verearcommtn i et e s ot vt abat s st v ae e s e i e mesame e nas 45
T v XFY -~ — R

MISSTION (GRAR (JASE - rrerrmrrreretmae e e e arrraintraronsessors iominsnts e 49
I wirarX¥y —

MISSTION GEAR  crrrorrrrmremrm e at e it vttt ittt ae e e e ee et v vea e cea cannes 51
¥ — 7 b

IBAR SHIFT orvvever e rtmnr e s i et e aea s oan 55
WO =T oA

BRIIDUCER SYSTEM cvroectmrramt ot mtmer tie it cteanamae ettt avnaas caeansrtenenaanoes 59
v N ATV — A

L{'\\DLE FHAI\,LE ......................................................................... 63
ST A (WA D

HANMDLE FRAMEC(TROR EXPORT ) crrcre oottt i i e can e 65
I kB = N R T A

CONTROL SYSTEREM rrerrrr e et v e it et et e ite caran et vas v s 590
7 - =%

R RN G DR R T LT T 73
7 =x oA g g (KC2FHREIH)

FUERL TANK(KOQF—E}JPC) ............................................................ 75
Krdwhbdbrvzxzngrrs (KC4PHIA)

BONNET and FUEL TANK(KC4F—type) oo, 77
~a b NS a4

BELT DRI VE ettt et e sttt msatte sannra seeaan s cnnern e ran 70
A4 - (7% M) _
WHERL (for French) -ereees R et e e et e e 83
FA—ABME (77 A BEE )

WHELEL(for Europe)(without French) e 85
Jagnxg—% (KCZFHRA)

RECOIL STATER(KC?:F_T-YPG) ................................................. 859
Jagrnk —2 {KC4P®EH )

RECOTL STATER{KCAF—type) rreorrsrirarti i e 91
g h B EE

POWER TAKE O oo e e e e e e v e e e e a3

P

TOOLE rrerrevreeeens B L R STE TR TP DT PP PPRRPSTPRRPTR g5



KT350& I Y Y (KC2F #i#;)

KT350TYPE ENGINE (KC2F CARRY)



No.1' >l 5—
Fig.1 CYLINDER




No.1
AHES| HEEEES NEBAES & & & B R | B Z
Ref Noi Iseki Parts No. | Kawasaki Parts No. Parts Name Q'iy| Standard Remarks
v gy ¥
1- 1 5612-211-1100-0 | 312200-1111-00 | HEAD, cylinder 1
HEZY o b
1- 2 §612-211-2100- | 312200-1121-00 | GASKET 1
ir Y v ¥
1- 2 5612-212-1007-0 | 312200-1210-07 { CYLINDER 1
2% ¥
5635-520-6160-0 | 171B0616 - STUD 2 | mex1s
L TR - SV
i- 4 5612-212-2100-¢ | 312200-1221-00 PACKING, cylinder 1
Fo b
1.5 |5612-211-8301-0 | 312200-1183-00 | NUT 5
ABFy b
1- 6 |5636-710-8001-0 | 310B0300A NUT 5 | s
A A &
1- 7 | 5637-210-8000-0 | 461 %0800 WASHER, spring 4 | w8
23 &
1- 8 5637-112-8000-0 | 410B0S00 WASHER 4 M8




2528 -2
Fig.2 CRANK CASE

No.2




No.2

REES AR RES | NBBRES B /h 3 B R % # %
Ref No| Iseki Parts No. | Kawasaki Parts No, Parts Name @'ty Standard Remarks
73wy -2 (4
a_ 1 5612-241-1011-0 | 312200-4110-11 | CRANK CASE ASS'Y 1
27y F ' vy SR
5635-620-8115-0 | 172J08115 = STUD 4 MBx116 for Cylinder
25, ¥ T B
5635-58(-8180-0 | 172B0818 « STUD 4 Mg x18 for Cylinder
R ¥ v bxﬂ—Fﬁsettmg
5612-241-7100-0 | 312200-4171-00 | *» STUL, 2 for Left Cover
dow 7w
5638-241-0120-0 | 55241012 « PIN, knock 2
Ao v
2- 2 5612-241-1300-0 | 312200-4113-00 | PACKING 1
~FY vy
2- 3 5612-242-1100-0 | 312200-4211-00 | BEARING 1 6304
AT e r
2- 4 | 5612-242-1200-0 | 312200-4212-00 | BEARING 1 | g303
20¢ A wip—a
2- 35 5612-242-3100-0 312200-4231-00 SEAL, oil 20¢ . 2
17¢ A1 vir—nw
2- 6 | 5612-242-3200-0| 312200-4232-00 | SEAL, oil 174 1
V7 kA=
2- 7 | 5612.251-0105-0 | 312200-5101-05 | COVER, left 1
X I3 . E R
2- 8 3612-251-0700-0 | 312200-5107-00 | PACKING 1
FEAM S AP TEwh Ay — :
2_ y | 5636-G10-6500-0 | 220B0650 SCREW, D pan 4 | M6x50 foi’émi%gi
- R . Settin
+EFRF b A NPT A L
2_10 5636-010-6600-0 { 22080660 SCREW, @pan 2 M6Ex60 ?oi’éénﬁ%‘;?;
i & Setting
2-11 5637-110-6000-0 { 41080600 WASHER, 8 M6
SA B &
9.12 5637-210-6001-0 | 461 FOG00A WASHER, spring 8 M8
AA B &
213 5637-210-8000-0 } 461 F0800 WASHER, spring 4 M8
B &
2-14 5637-110-8000-0 | 410B0&00 WASHER 4 M8
}L\‘ﬂ!j_':a ¥
2-15 5636-710-8001-0 | 210R0800A NUT 4 M3
FE R b
2-16 5633-110-6200-0 | 110R0620 BOLT 2 MB®20
ARF b
217 5636-710-6000-0 | 310B0E00 NUT 2 M8
A A o
2-18 5612-274-1101-0 | 312200-7411-01 | LEVEL, oil 1
AL
2-19 | 5612-274-1500-0 | 312200-7415-00 | PACKING ' 2
L
2-706 5614-174-3200-0 | 314154-7432-00 PAE?KING 1
AL TS
2-21 5614-174-3100-0 § 314154-7431-00 | PLUG, oil 1
A A
2-22 5635-950-5061-0 | 211B0506A SCREW 1 Mb5X6
Fwvy 73y
2-23 5612-274-4100-0 | 312200-7441-00 | PLUG, drain 1




5500 ERbr
Fig.3 CRANK Piston

No.3




No.3

RibEs HERKES BB ES E & BE R % wm =
Ref No| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
[
3.1 5612-231-1100-0 | 312200-3111-00 | PISTON I
N A A
3- 2 5612-230-1000-0 | 312200-3010-00 | PISTON RING SET 1
EAPvEy
3. 3 5612-231-21006-0 { 312200-3121-00 |} PIN, piston 1
AF TNy
3. 4 5612-231-2200-0 | 312200-3122-00 | RING, snap 2
7Sy vaeZ b (8D
3. 5§ 5612-232-1000-0 | 312200-3210-00 | CRANK SHAFT ASS'Y 1
% B x—
5. 6 5611-133-2400-0 | 313410-3324-00 | KEY, sink 1
17¢ ¥ 4
3- 7 | 5613-135-3400-0 | 313155-3534-00 | SHIM, 174 1
AF—5—7—
3- 8. [5612-234-1100-C | 312200-3411-00 | PULLEY, starter 1
1294, }
3_ g 5612-233-2200-0 | 312200-3322-00 | NUT, 124 .2
AoA B &
3.10 5637-211-2001-0 | 461F12004 WASHER, spring 2 M12
RN 7
3.11 5635-950-6100-0 | 211R0610 SCREW 1 M6 10
. A A E 2
3.12 5637-210-6001-0 | 461F0600A WASHER, spring 1 M6
VAnb Ak 4
3-13 | 5612-234-1500-0 | 312200-3415-00 | CAP, pulley 1
.-%: —
3-14 5612-251-8100-0 | 312200-5181-00 | KEY 1
. 200 1k A &
3-15 5637-912-0000-0 | 48072000 RING, sanp 204 1
* —
3-18 5638-120-5200-1 | 511A0520 KEY 1




Ne.4 H/ 4 —
Fig.4 GOVERNOR




No. 4

REEFS HHRRES (NGB ES i 5 % Bg 8 %, B =

Ref No| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
HeF  woad b (H)

4- 1 5612-251-1000-0 1 312200-5110-00 | COVERNOR WEIGHT ASS'Y 1
A

4. 2 5612-251-2100-0 { 312200-5121-00 SLEEVE, governor t
Houd F e

4- 3 5612-251-2200-0 | 312200-5122-00 TIiP, gove/rnor 1
Hir vy 7 b

4- 4 | 5612-251-2300-0 | 312200-5123-06 | SHAF , governor 1
I I - S

4. 5 5637-210-3000-0 | 461F0300 WASHER, spring 2 M3
Aohd v

4- 8 5635-950-2061-0 | 211 BO30SA SCREW 2 M3 <5
[

4. 7 | 5612-251-2402-0 | 312200-5124-02 | SCREW, snap 1
A A &

4. 8 5637-210-4000-0 | 46170400 WASHER, spring i M4
. -

4- 9 | 5627-110-4000-0 | 41010400 WASHER, S1 | M4
foad T4

4.10 5612-252-1100-0 | 312200-5211-00 | ARM, governor 1

: HAF Vw7
4-11 5612-252-3100-0 | 312200-5231-00 | RING, governor 1
’ Ywyarywy

4-12 | 5612-252-3200-0 | 312200-5232-00 | SPRING, ring 1
ANEEw b

4-13 5635-110-6250-0 | 110B0625 BOLT 1 Mg <25
A AR W

4-14 5627-210-6001-0 | 461105004 WASHER, spring 1 ME

4-15 5637-110-6000-0 | 410BOG00 WASHER, 1 N6
Hair AR7UvY

4-16 5612-253-1400-0 | 312200-5314-00_4 SPRING. governor 1
FoiF o wa— (HD

4-17 5612-253-1000-0 | 312200-5310-00 GOVERNOR LEVER AS3S'Y 1
T4 A AL R

4-18 | 5612-253-1900-0 | 312200-5319-00 | PEACE, distans i
KT S S IV

4-19 5612-253-1700-0 | 312200-5317-00 | SPRING, return 1
b L

4-20 5612-253-8100-0 | 412200-5383-00 | BOLT, stopper 1
AP gt

4-21 5635-110-6160-p | 110BOG1G BOLT 1 Rifis 16
#o b

4-22 5636-810-6000-0 | 31280600 1<ILjT 1 AU
A b

4-23 5636-710-6000-0 | 310B0500 /DfUT 1 YR
A A o

4-24 5635-050-5081-0 | 2111305084 SCREW 1 A58
A

4-25 3635-950-6220-0 | 21180622 SCREW ] MG 222
7o o

4-26 5612-253-8300-0 | 312200-5383-00 WASHiER 1
A

4-27 5637-210-6001-0 | 461F0800A WASHER, spring t VI
K5 T 57 ot

4.-28 5612-253-3500-0 | 312200-3335-00 BRACKET, bhoarden 1
LI

4-29 5635-950-6100-0 | 21130610 SCREW 2 WAL 10
U

4-30 5637-210-6001-0 | 461F0G00A WASHER, spring 2 AT




z73 b
MAGNETO

No.5
Fig.5




No.5

 RUES| HERRES | NIBEBRES 8 & A B\ & | % =
Ref No| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
. v 7 A+ ()
5- 1 5612-281-1G08-0 | 312200-8110-08 | MAGNETO ASS'Y 1
- N
5. 9 5612-281-1180-0 } 312200-8111-00 « WHEEL, fly 1
oA
5. 3 5612-281-1300-0 { 312200-2113-00 «+ CAM 1
4 v F (48
5- 4 5612-281-2000-0 | 312200-8120-00 « COIL BASE PLATE ASS'Y 1
2 4w B
5- 5 5612-281-2100-0 | 312200-8121-00 «+ PLATE, coil base 1
Hkad
5- 6 5612-281-2300-0 | 312200-8123-00 = COIL 1
F oA A
5. 7 5612-281-2710-0 | 312200-8127-10 »+ SCREW, 4 M5%25
74 H E 2
5- & 5612-28{-2800-0 | 312200-2128-00 ** WASHER, spring 4 | M5
BRI
5- 9 5612-281-2400-0 | 312200-8124-00 * ¢ COIL - 1
TV F vy —
5-10 5612-284-3600-0 | 312200-8436-00 ** CONDENSER 1
I e N N
5-11 5612-281-4110-0 | 312200-8141-10 *» SCREW, pan 1 M4 X8
) A A KB &
5-12 5612-281-3900-0 | 312200-8139-00 s+ WASHER, spring 4 M4
WO B (D
5-13 3612-284-4006-0 | 312200-8440-00 °+ SWITCH ASS'Y i
SN
3-14 5612-284-4810-0 | 312200-8445-10 *» SCREW, 1 M4x10
2 &
5-15 5612-284-4900-0 | 312200-8449-00 =+ WASHER, 1 M4
W o o=
5-16 5612-284-5100-0 | 3122008451 -00 ** COVER, switch 1
REFICS.
5-17 5612-281-3510-0 | 312200-8135-10 ++ SCREW, 2 M4 X20
E &
5-18 5612-281-3300-0 | 712200-8133-00 *+ WASHER, 9 M4
Aol Ao
5-19 5635-950-5141-0 | 211B0514A SCREW 3 M5X14
B 4
3-20 5637-110-5000-0 | 410B0500 WASHER, 3 M5
2% A K @
5-21 5637-210-5001-0 | #51F05004A WASHER, spring 3 M5
v
5-22 5612-284-1000-0 | 312200-8410-00 | PLUG 1
I Ry
5-23 5612-184-1200-0 | 312121-8412-00 | CAP, plug 1
[T O - v 7
5-24 5612-284-1300-0 | 312200-8413-00 [ CAP, water proof 1
T F Oty b
5-25 5612-281-6400-0 | 312200-8164-00 | GROMMET, cord 1
27
3-26 5615-281-6100-0 | 313192-8161-00 CLIP 1

10



11

Fig.6 AIR CLEANER




No.©

RUES HEBARS HNEGEBKAES B 5 # HE B % # 0=
Ref No| lseki Parts No. | Kawasaki Parts No. Paris Name Q'ty} Standard Remarks
- 7 ) — (&)
§- 0-1 | 5612-213-1070-0 | 312293-1310-00 AIR CLEANER ASS'Y 1
By — = :
- 1 5612-213-1190-0 | 312210-1311-00 * CASE, dust collector 1
. I #
G- 2 5612-213-1380-0 | 312293-1313-00 « PLATE, boitom 1
M 1
6- 3 5612-213-1600-0 | 312290-1316-00 +« DRUM, inside 1
A -
6- 4 5612-213-1200-0 | 312290-1312-00 * ELEMENT 1
foh AV
6- 5 5635-950-5121-0 | 211B0512A * SCREW 2 W5X12
A A B @
6- 6 5637-210-5001-0 | 461F0500A * WASHER, spring 2 M5
TF -z ~F Ko
6- 7 5612-213-2100-0 | 312294-1321-00 +« COVER, air cleaner 1 A

12



13

No.7. F+7L%—
Fig.7 CARBURETOR




No. T

RUES HMEFRKES | NIZBRES &8 & # B B 8  H x
Ref Noi lseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
¥ 3 T v 3 ()
7. 0-1 | 5612-261-0080-0 | 312210-6100-03 | CARBURATOR ASS'Y 1
FeTU s K4
7.1 | 5612-461-1000-0 | 312401-6110-00 | < BODY, carburator 1 A
HAT oy b KT g
7. 2 | 5613-461-5900-0 | 3134:5-6159-00 | ° BODY, gasket 1
Ry g R
7.3 5612-261-3500-0 | 312210-6135-00 + BOLT, banjoe 1
IF—t7zy b
7.4 5613-461-1210-0 | 313437-6112-10 = JET, air ]
A = VR N PR VS
7- 5 | 5612-461-3010-0 | 312401-8139-10, | * LEVER, throttle 1
Ay PARAYTIL AT
7- 6 |5612-461-0100-0 | 312401-6101-00 | * VALVE, throttle buterfly 1
A4 FPRAT Y a
7- 7 [5612-461-1450-0 | 312437-6114-10 | * SCREW, guide 1
ARG PVARL TR Y
7. 8 |5612-461-1550-0 | 312437-6115-10 | = SCREW, throttle stop 1
Aa—TFp A LRF DT
7.9 | 5612-461-1600-0 | 312401-6116-00 | * SPRING, slow adjust 1
. A4 v AN
v-.10 | 5612-461-2900-0 | 312401-6129-00 | * NOZZLE, main 1
) AAviray b
7-11 | 5612-461-3290-0 | 312401-6132-00 | = JET, main 1
AB—F 4 KWAZY 2
7-12 5612-461-3310-0 | 312437-6133-10 e SCREW, slow idle 1
AQ=F YRR F I T
7-13 | 5612-461-1600-0 | ©12401-6116-00 | * SPRING, slow adjust 1
ATy Ay FAT Y A
7-14 | 5612-261-1710-0 | 312210-6117-16 | * SCREW, pilot stop 1
HAs b
7-15 | 5611-361-4900-0 | 311390-6149-00 | * GASKET 1
IF—Pzyh
7-18 | 5612-461-1210-0 | 212437-8112-10 | = JET, air 1
Fo— b P
7-17 | 5612-461-3000-0 | 312401-6130-00 | * CHAMBER, float 1
FO= pF oo ){.7:}'-y
7-18 5612-461-2800-0 | 312401-6128-00 » PACKING, chamber float 1
oy bAST S
7-19 5612-261-4310-0 | 312210-6143-10 | ¢ SCREW, set 4
AFN T T vy
7-20 | 5611-261-5400-0 | 311220-6154-00 | = WASHER, spring 4
Frvaszya
7-21 | 5611-361-3800-0 | 311380-6138-00 | ° SCREW, drain 1
HAT b
7.22 [5611-161-1800-0 | 311120-6118-00 | * GASKET 1
Fivadrt
7-23 5612-261-3690-0 | 312210-6136-00 = JOINT, eye 1
. AT — F
7-24 5611-361-2100-0 | 311390-6121-00 | * SHEEF, valve 1
PO
7-25 | 5612-461-2200-0 | 312401-6122-00 | * VALVE 1
bz = A I R S
7-26 | %5611-361-1900-0 | 311390-6119-00 | < PACKING, throttle screw 1
70— |
7-27 | 5612-461-2600-0 | 312401-6126-00 | « FLOAT 1
FO— FbE o
7-28 | 5612-461-7800-0 | 312401-6178-00 | » HINGE, float 1
Jo—tkvy
7-28 | 5611-361-2700-0 | 311390-6127-00 { « PIN, float hinge 1
Fag— i
7-30 | 5612-261-4280-0| 312210-6142-10 | . {EVER, choke 1
Fa—2rn7
7-31 | 5612-461-0200-0 [ 312401-6102-00 | » VALVE, choke 1
oA e =
T-32 5611-361-3700-01 311350-6137-00 « BIS, fitting 1

T4



No.7T

N SwReEs

REES FEBRES iR &a % | B %] ® %
Ref No| lseki Paris No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
Vg ¥FATN v T
7-33 5612-461-2400-0 | 312401-6124-00 |  SPRING, shuter 1
F o b
7-34 | S612-461-5200-0 | 312401-6152-00 | » NUT 1
RAb A7 YT
7-35 | 561246123000 | 312210-6123-00 | « SPRING, stop 1
A by FH—
7-36 | 5612-461-3400-0 | 312210-6134-00 | « BALL, stop 1
27 Y a
7-37 | 3612-261-3710-0 { 312210-6137-10 | « SCREW 2
S ES o3 &
7-38 5612461-3800-0 | 313439-6138-00 « WASHER, spring 4
S A= kst o
T-39 5611-261-1900-0 | 311220-6119-00 +« PACKING, needle sheet 1
PR ETE
7-40 | 3612-261-1800-0 | 312210-6118-00 | « PACKING, banjoe 2
1YLy b7 :
7-41 $612-261-8200-0 | 312200-6182-00 | PIPE, inlet 1
Agy ¥
7.42 | 5635-580-6160-0 | 17280618 STUD 2 | M6x16
A
7-43 | 5612-161-8600-0 | 312200-6186-00 | PACKING 1
T3 o b
7-34 | 5612-261-8300-0 | 312200-6183-00 | BRACKET 1
7 ow o
7.45 | 5612-200-0503-0 | 41080600 WASHER 4
AFV I vy
7-46  [5637-210-6001-0 | 461 F0600A WASHER, spring 6 | M6
279 2
7-47  ]15635-950-6100-0 | 211B0610 SCREW 2 | Méx10
NEF o b
7-48 5636-710-6000-0 | 310B0600 NUT 2 it
FEE A A
7-49 5635-110-6200-0 | 110B0620 BOLT 2 MBEx 20

15



SERVICE MEMO



77—
MUFFLER

No.8
Fig.8

!

17



No.8

R%ES| #MBEAES NGB IFS B & & B R OB’ =
Ref Noi Iseki Parts Ne. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
T 7 7 =  (#)
8- 0-1| 5612-214-1000-0 312290-1410-00 MUFFLER ASS'Y 1
TITI-HKF 4 —
8- 1 + BODY, muffler 1 P
a2 7-7 }
8- 2 5612-214-2200-0 | 312230-1422-00 * GASKET 1
TE S bFU— b
8- 3 5612-214-2100-0 | 312280-1421-00 | *PLATE, exhaust 1
At v
8. 4 5635-950-5101-0} 211B0510A * SCREW 4 M3%10
A A B &
8- 5 |5637-210-5001-0 | 461 F0500A * WASHER, spring £ | M3
TT I
8- § 5612-214-3100-0 | 312280-1431-00 | COVER, muffler i
7‘:%1'}:')»}
8- 7 5635-110-6080-0 | 110B0608 BOLT 4 M6 %8
KA E &
- 8 5637-210-6001-0 | 461 FOG00A WASHER, spring 4 MG
' ThS=R AT '
8- 9 5612-214-4100-0 | 312290-1441-00 | PIPE, exhaust 1
' FE
8-10 | 5612-214-4300-0 | 312200-1443-00 | GASKET 2
_ A A B &
8-11 |5637-210-6001-0 | 461F05004 WASHER, spring 2 M6
AEF oyt
8-12 5636-750-60(00-0 | 310M0800 NUT 2 M6

18



FNr—R
SPIRAL CASE

jy TAY

No.9
Fig.©

i9



No.S

ALES HHEBRES | NBEREE a5 AR = B | 8| %

Ref Noi Iseki Parts No. | Kawasaki Paris No. Parts Name Q'ty| Standard Remarks
ZAL TN =R

9. 1 5612-216-1191-0 [ 312231-1611-01 | CASE, spring 1
BN

9. 2 5635-110-6100-0 { 110B0610 BOLT 4 MEX10
B &

g9- 3 5637-110-6000-0 | 41080600 WASHER 4 M6
S A B &

9- 4 5637-210-60010 | 461 FO600A WASHER, spring 4 M6
) v - Aol —

9- 5 5612-216-3200-0 | 3:12291-1632-00 | COVER, cylinder 1
A A v

a_ 6 5635-950-5001-0 | 211 BC508A SCREW 4 M5x8
23 &

9. 7 5637-110-5000-0 | 410B0500 WASHER 4 M5

. s A E &

8- 8 | 5637-210-5001-0 | 461F0500A WASHER, spring 4 | M5
R I

9- 9 5612-208-1180-0 | 312293-0811-00 NAMER, engine 1
Fa (40D

9-10 5612-508-4100-0 | 312551-0841-00 | LABEL {I.S,0) 1
Abz7 AT

9-11 312301-8511-04 | SWITCH, stop i

5612-385-1104-0

20



21

{
NO.]O ‘y_J[’
Fig.10 TOOLS

—



Ne.10

REES HESLEBE NEHFERES 2B S = e &= % | 5 ]
Ref No,| Isek! Parts No. | Kawasaki Parts No. Parts MName Q'ty| Standard Remarks
L (ED
10- 0-1 5612-209-0000-0 | 312200-0900-00 | TOOL ASS'Y 1
: SF o b F(21)
- 1 | 5612-209-4100-0 | 312200-0941-00 *« WRENCH, socket {21) 1
. Ay - ¥ a—r
10- 2 | 3612-209-7100-0 | 312200-0471-00 «ROPE, starter 1
A
10- 3 1 5611-209-7200-0 ! 311220-04%72-00 | « GAUGE, clearance 1
3 Yr o by rF A

10-

5612-209-4190-0

3122850-0U41-00

+ WRENCH, socket (13}

22






KF340&IT v oV (KC4F 1#%;)

KF340 TYPE ENGINE (KC4F CARRY)



25

No.11
Fig.11

)y Hon—
CYLINDER COVER

-



No.11

R&S HEHAES NBHREES i ik & | "2 B m &
Ref No| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
Aot —
11- 1 | 5613-612-3100-0 | 313650-1231-00 COVER 1
HA7 v b
ii- 2 | 5613-612-3200-0 | 313650-1232-00 GASKET 1
AE AT
11- 3 | 5635-110-6120-0 | 110B0812 BOLT 2 M6 ®12
ATV T T e
11- 4 | 5637-210-6001-0 | 461F0600A WASHER, spring 2 | M6
A gy
11- 5 | 5613-611-1100-0 | 313650-1111-00 HEAD, cylinder 1
HA b
11- 6 |5613-611-2100-0 | 313650-1121-00 GASKET 1
+ b él)
11- 7 | 5615-511-8300-0 | 315182-1183-00 NUT (1) 1
. Fo b (1)
11- 8 | 5613-611-8300-0 | 313592-1183-00 NUT (1} 1
7 A b
11- 9 | 5635-140-8351-0 | 110HO835A BOLT 5 | M8X35
. F= Ty
11-10 | 5637-110-8000-0 | 41080800 WASHER, plain 7 M&
' AmA L
11-11 5635-110-6120-0 11080612 BOLT 2 ME>12
ATV E e
11-12 | 5637-210-6001-0 46170600 A WASHER, spring i i £
T~ Ty
11-13 | 5637-110-6000-0 410B0G00 WASHER, plain i M6

26



No.12 #3524 4—2x
Fig-12 CRANK CASE

27



No.12

REES| #EBIES | NBERES 2B St & B B B | #H =
Ref No| Iseki Parts No. | Kawasaki Parts No. Partis MName Q’'ty| Standard Remarks
FIry -
12- 0-1] 5613-641-1000-0 | 313650-4110-00 CR/A/NK CAS‘S Ag%?Y 1
77wy -2
12- 1 |5613-641-1100-0 | 313650-4111-00 ° CASE, crank 1 A
¥ o4 F
12- 2 |5613-621-5400-0 | 313650-2154-00 » GUIDE 1
12- 3 |5635-520-6120-0 | 171B0612 eg?ﬁlg 3 M6EX12
Koy ¥y
12- 4 |5638-241-0120-0 | 55241012 » PIN, dowel 2 10 X12
YA F N2z
12- 5 | 5613-641-2100-0 | 313650-4121-00 BASE, side 1
Ry}
12- 6 |5613-641-2400-0 | 313650-4124-00 GASKET 1
NE A
12+ 7 |5635-110-6340-0 | 1:0B0634 BOLT 8 M6 X34
: AREKELr
12- 8 |5635-110-6420-0 | 110B0642 BOLT 2 M6 Xx42
RTY v s _
12- 9 |5637-210-6001-0 | 46106004 WASHER, spring 8 | wme
. ¥ - v
12-10 | 5613-674-1100-0 | 313650-7411-00 GAUGE 1
QY v 7
12-11 | 5615-274-3200-0 | 315192-7432-00 O-RING 1
i
12-12 | 5613-574-4100-0 | 313550-7441-00 PLUG 1
HRF 9 T
12-13 | 5615-274-4300-0 | 315192-7443-00 | GASKET 1
12-14 | 5613-611-8500-0 | 313630-1185-00 340D w 2
12-15 | 5613-665-6100-0 | 313650-6561-00 | BHAREET 1
FREENL T
12-16 | 5635.110-8141-0 | 110R0814A BOLT 2 MBX14
ATV ¥ Ty
12-17 | 5637-210-R000-0 | 46170800 WASHER, spring 2 Ma
12 .48 |5136-906-5610-0 SUPPORT 1

28



29

S

33

No.13 s5>2 o+ expe
Fia.13 CRANK and PISTON




No.13

RHES| HMERES | NBEBLES &8 Ah % g % #®| B =
Ref No| lseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
27y vwe7t ’
13- 0-1f 5613-632-1000-0 | 313650-3210-00 CRANK SHAFT ASS'Y 1
r2FvYy ez}
13- 1 |5613-632-1100-0 | 313650-3211-00 | e« SHAFT, crenk 1 A
¥y -
13- 2 | 5613-632-1700-0 | 313650-3217-00 . GEAR 1
vy ¥F37 %-—
13- 3 | 5613-223-7100-0 | 313252-2371-00 * KEY, woodruff 1
p¥EY¥ FzE -
13- 4 |5613-623-71000 | 313650-2371-00 | KEY, woodruit 1
FITN H-p R7Y
13- 5 |5638-516-2040-0 | 60146204 REARING, radial ball 2
ALY V-p
13- 6 | 5613-642-3100-0 | 313650-4231-00 OIL SEAL 2
‘ ¥R}y
13- % | 5613-631-1100-0 | 313650-3111-00 PISTON 1
. R by Uy ey
13- 8 | 5613-630-1000-0 | 313650~3010-00 PISTON RING SET 1.
: by K
13- 9 | 5613-631-2100-0 | 313650-3121-00 PIN, piston 1
. AFrg T Yr¥
13-10 | 5613-631-2200-G | 313650-3122-00 RING, snap 2
X a v w4y ¥ ﬁﬁ)
13-0-2} 5613-6324000-0 | 313650-3240-00 CONNECTING ROD ASS'Y 1
13-11 | 5613-632-4100-0 | $13650-3241-00 | =~ 131015/, cgnné'ctiﬁg - 1 ¥y
HEub
13-12 | 5613-532-4500-0 | 313550-3245-00 *+ BOLT 2
. AT Tw ¥/ a2 F—L
13-13 | 5613-632-4900-0 | 313650-3248-00 ARM, sprash 1
gy Pwv—1L
13-14 | 5613-632-4800-0 | 313650-3248-00 PLATE, lock 1
ALY+ T L (§8)
13-0-3| 5613-623-1090-0 | 3136980-2310-00 CAM SHAFT ASS'Y 1
H (m)
13-15 | 5613-651-1000-0 } 313650-5110-00 ¢ GOVERNOR ASS'Y 1
13-16 | 5613-651-1500-0 | 313650-5115-00 . IE-‘I{\! 1
FYFAV F-pp RTYY
13-17 | 5638-516-2020-0 | 601A6202 BEARING, radial ball 1
FETA di—pe NFVu '
13-18 | 5638-516-2040-0 | 60146204 BEARING, radial ball 1
7 ¥
13-19 | 5613-223-8300-0 | 313252-2383-00 | WASHER 1
ey Lok
13-20 -| 5635-110-8251-0 | 110B0825A BOLT 1 | M8x2s
- AZVr 7 Tywiw -
13-21 | 5637-210-8000-0| 461F0800 WASHER, spring 1 M8
Qf_ —
13-22 | 5638-120-5200-0 | 51140520 KEY 1
7Hy7 vy b
13-23 | 5613-621-1100-0| 313650-2111-00 | VALVE, inlet 1
A7 TEY- AL
13-2¢ | 5613-621-1200-0 | 313650-2112-00 | VALVE, exhaust 1
RV ¥
13-25 | 5613-221-1300-0! 318252-2113-00 SPRING 2
2 v oy }
13-26 | 5613-621-1500-0| 313650-2115-00 COLLET 2
Y- F(RTV Y FT »22)
13-27 | 5613-621-1600-0| 313650-2116-00 SEAT, spring upper 2
£ Ly}
13-28 | 5613-622-1100-0! 313650-2211-00 TAPPET 2
13-29 {%1%6-505-1100-0 PLATEAU REGULATEUR 1
13.30 |$136.003-0200-0 JEY DE SEGMENTS +0,25 1
13- 31 |5136-003-~0300-0 JELV DE SEGMENTS +0,50 1 30
13-32 (313%6-003-130-0 PISTON + 0,25 1
1% -33 |5136-003-1320-0 PisToN 40,50 1




No.14 H/iF—

Fig.14 GOVERNOR

31



No.14

RHES HEAHRES | NBEHEES =i & % | M| % #
Ref No| iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
14- 1 | 5613-631-2100-0]313650-5121-00 éLQEEVE,( gﬁm/r:e\:ncgr 1

14 2 | 5613-651-22000 | 313650-5122-00 | TIP, governor 1

L. 3 | 5613-651-23000 | 313650-5123-00 | SHART, governor 1

14~ 4 | 5616-251-24000 | 316290-5124-00 | STOPPER 1

14- 5 | 5615-212-3300-0 | 315192-1233-00 éﬁsﬁqu'{" 1

14- 6 | 5635-950-4061-0 | 211B0406A ScrEW 2 | m4xs
14_ 7 | 5637-210-4000-0 | 461F0400 WASHER, apring 2 | w4
14 8 | 5613-652-1100-0 | 313650-5211-00 | ARM, governor 1

Le- 9 | 561365231000 | 513850-5231-00 | LINK, governor E

14-10 | 5613-652-3200-0 | 313650-5232-00 SPRING B

14-11 | 5626-710-6000-0 | 310B0600 e 1| M8
14-12 | 5637-210-6001-0 | 461F0600A MS”HVE%, Zpring 1 | M8
14-13 | 5613-653-1100-G | 313690-5311-00 | LEVER 1

14-14 | 5612-653-1400-0 | 313650-5314-00 ;g;ﬂ\?ci (gg‘\:;:ng)r 1

14-15 | 5613-653-1700-0 | 313690-5317-00 gg;ﬂ\?é: etarn 1

14-16 | 5613-653-3100-0 | 313690-5331-00 ;;I_E/A_T];,r‘ 1

14-17 5618-453-3200-0 318290-5332-00 EO;LAI_R ((;; 1

14-18 | 5618-453-3300-0 | 318290-5333-00 EOZLAER‘. %:%; 1

14-19 | 5635-950-6280-0 | 211B0G238 EC?R%“‘; 2 MEx28
14-20 | 5637-110-6000-0 | 41080600 WASHER, Blah 2 | Ms
14-21 | 5637.210-6001-0 | 461F0600A WASHER, spring 2 | Ms
14-22 | 5635-170-6200-0 | 111B0620 ggg}w bo| M8x20
14-23. | 5636-810-6000-0 | 312BOS00 oo o vt
14-24 | 5635-110-5081-0 | 110B0508A Borr 1| M5x8

32



33

No/15 2% %}
Fig.15 MAGNETO




No.18

RES #HHBSES N RES &% h B B | | z
Ref No| Iseki Parts No, | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
A= T
15- 1 |5612-384-1100-0 | 312301-8411-00 PLUG, spark 1
Xoud
15- 2 |5613-584-1200-0 | 313550-8412-00 CAP 1
R b Fokr Y
15-0-1 | 5613-681-1090-0 | 313650-8110-00 MAGNETO ASS'Y 1
TIAEAL -
15- 3 |5613-681-1100-0 | 313650-8111-00 « WHEEL, 1y 1
AR I
15- 4 |5613-681-2300-0 | 313601-8123-00 « COIL, ignition 1
KAt H o=
15- 5 | 5613-684-3900-0 | 313601-8439-00 » COVER, point 1
LI
15- 6 | 5613-684-3600-0 | 313601-8436-00 « CONDENSER 1
T v m (M)
15-7 | 5613-684-4000-0 | 313601-8440-00 - BRAKER ASS'Y 1
X272
15- 8 | 5635-950-6280-0 | 211B0628 é(CREW . S2 | ME%28
P - A )
15- 8 | 5637-210-6001-0 461 F0600A WASHER, spring 2 M6
15-10 | §635-950-4101-0 | 211B0410A SCREW | maxio
: ATYLF Gy v
15-11 | §637-2104000-0 | 461F0400 WASHER, spring 3 [WE
A ]
15-12 5635-950-4121-0 211B0412A SCREW 2 M4wl12
Tv—¥ Ty
15-13 | 5637-110-4000-0 4108B-0400 WASHER, plain 1 M4
Fal
15-14 | 5613-634-8100-0 | 313252-3481-00 NUT 1

34



& 2TI75-

Fig.16 AIR CLEANER and MUFFLER

No.16 IT7—21)—F—

35



No.16

RNES HEBLES NBERES &8 gh £ B R B | *
Ref No| Iseki Parts No. | Kawasaki Parts No. Partis Name Q'iy] Standard Remarks
z7- V- (8D
16-9-1 | 5613-613-1080-0 | 312690-1310-00 AIR CLEANER ASS'Y 1
F— PU—F £FA
16- 1 | 5613-613-1100-0 | 213690-12311-00 . §0DY, air cleaner 1 A
AL 2R
16- 2 | 5613-613-1600-0 | 313690-1216-00 * OIL PAN 1
s 47
16- 3 |5613-613-3100-0 | 313690-1231-00 | Pro& 1
o S
16- 4 | 5613-613-3200-0 | 313690-1332-00 GASKET 1
# b
16- 5 | 5613-613-8200-0 | 312690-1382-00 BOLT 2
ATV vy Doy
16- 6 | 5637-210-5001-0 | 461 F0O5004 WASHER, spring 2 | M5
Fv—3¥ Ty
16- 7 | 5637-110-5000-0 | 410B0500 WASH%R, 61;13 2
Fy 7Y
16- 8 | 5615-215-3200-0 | 315192-1532-00 | QAP mand 2
16- 9 1{5639-230-7130-0 | 700507130 o6y ;
<73 (#)
16-10 | 5613-614-1090-0 { 313680-1410-00 MUFFLER ASS'Y 1
16-11 | 5613-614-3190-0 [ 313690-1431-00 | EoVER 1
FRI 9 b
16-12 | 5613-614-4200-0 | 313650-1442-00 GASKET 1
ABET
16-13 | 5635-110-6100-0 | 110B0G10 BOLT 4 M6Ex10
RIG»S Ty
16-14 | 5637-210-6001-0 | 461F0600A WASHER, spring 8 M6
RBFv b
16-15 | 5536-750-6000-0 | 310M0600 NUT 2 M6
xF—
16-16 | 5613-614-4500-0 | 313690-1445-00 STAY 1
RAFRNVY
16-17 |5635-110-8121-0 | 110B08124 BOLT 1| msxi12
ATV Taws
16-18 | 5637-210-8000-0 | 46170800 WASHER, spring 1| M8
16-19 15613-613-1200-D CARTOUCHE 4

36



37

No.17 F+7L 49—
Fig.17 CARBURETCR




No.17

RiiEs HEARKRES NG RES 26 &t & ms) B2 % & %
Ref No| iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
¥FeZVvsd Vo7
17-0-1 | 5613-661-0090-0 | 313650-6100-00 CARBURETOR ASS'Y 1
Ay A 7o
17- 1 | 3613-661-3900-0 [ 313650-6139-00 » SHAFT, throttle 1
Fo—-% vy 7t
17- 2 | 9613-661-4200-0 | 313650-6142-00 + SHA¥T, choke 1
Fa~-7 ATV
17- 3 | 5613-161-0300-0 | 213122-6103-00 + SPRING, choke 1
AZbo7 -
17- & | 5613-161-0400-0 | 313122-6104-00 | -+ BOLL, Stop 1
AL 05
17- 5 | 5613-661-3700-0 | 313650-6137-00 + SCREW 1
Fa—F KT
17- 6 | 5613-661-0200-0 | 313650-6102-00 » VALVE, choke 1
Adr ¥Fxat
19- 7 | 5613-661-3200-0} 313650-6132-00 « JET, main 1
A AN
17- 8 | 5613-661-2900-0 | 313650-6128-00 | , NOZZLE, main 1
' 7 -¥ gy
17- 9 | 5613-661-0600-0| 313650-6106-00 « PIPE, breather 1
7 na—
17-10 5613-661-2600-0 | 31365026126-00 * FRJOAT 1
: 7o b Foyest HF A
17-11 | 5613-661-3000-0 | 313650-6130-00 | « BODY, froat chamber 1
AvF=—1F 79w
17-12 | 3613-661-1800-0 | 213650-6118-00 - WASHER, insert 1
17-13 | 5613-661-4300-0 | 313650-6143-00 | . BOLT 1
e = N
17-14 | 5613-661-2700-0 1 313650-6127-00 « PIN, froat 1
2WF =t FewrTl
17-15 | 5613-661-2000-0 1 313650-6120-00 » VALVE SEAT ASS'Y 1
HA ¥ » T
17-16 3613-661-1900-0 | 313650-6119-00 « GASKET 1
- Y
17-17 5613-561-3710-0 313550-8137-10 . SCREW 1
2O b AT
17-18 5613-661-0100-0 | 313650-6101-00 = VALVE, throttle 1
) ATy
17-19 5613-661-1600-0| 313650-6116-00 - , SPRING 1
st AP Va
17-20 | 5613-661-1400-0| 313650-6114-00 « 3CREW, pilot 1
' ; 22 Y=
17-21 5613-661-1500-0| 313650-6115-00 + SCREW 1
2T
17-22 | 5613-661-0800-0| 313650-6108-00 » SPRING 1
FAY =2 ST S
1723 5613-661-1200-0 313650-6112-00 « JET, pilot 1
THEH=F F oo sy K
17-24 | 5613-661-2800-0| 313650-6128-00 . PACKING, froat chamber 1
B MEFLt
17-23 5636-810-6000-0] 212B06GO NUT 2 M6
17-26 461 F0800A ARk Dl 2 | M6

5637-210-6001-0

WASHER, spring

33



N

FNir—2
Fig.18 SPIRAL CASE

No.1'8 x/°

39



No.18

RS HEABREES NEGHFREFS E dh A B £ | %
Ref No| Iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
«
AL TV =R (2)
18- 1 |5613-616-1200-0 | 313690_1612-00 |, CASE, spiral (2) 1
A fystin b
18- 2 [3635-110-6120-0 |y 0p0612 BOLT 4 | mexi2
2Ny Ve
18- 3 [|9637-210-6001-0 | 45; 05004 WASHER, spring a | M6
b VAR
18- 4 561361632900 | 313590.1632-00 | COVER 1
FEHEV b
18- 5 5635-110-6120-0 | {1 oposi2 /BOLT 1 M6 X12
ESr A A A
18- 6 |5637-210-6000-0 | 46110500 WASHER, spring 1 | M6
PN A YRS
18 7 |5612-508-4100-0 | 312551-0841-00 | LABREL (SO) ! 1
, xR TGN -
18- § |5613-616-1190-0 | 313690-1611-00 | CASE, spiral s 1
7S v b
18- y |5635-110-6100-0 | 110R0610 BOLT: 4 | Mex1i0
. ATV S Ty
18-10 |5637-210-6001-0 | 451708004 WASHER, spring 4 | mé
Fv—-—w Ty
18-11 |5637-110-6000-C | 41010600 WASHER, plain 4
' Aty 7T ARAL9F
18-12 | 5613-685-1190-0 | 3135650-8511-00 STO/P swch?H 1
FRN xSy
i8-13 | 5613-608-1190-0 | 313690-0811-00 {.ABEL, engine 1
. I RN T TN
18-14 | 5613-608-1480-0 [ 313690-0814-00 LABEL, mapual 1
FANME T oy .
18-0-1 | 5613-565-1090-0 | 313502-6510-00 | FILTER.ASS'Y 1 |Pour svpport Filelé
5136 506 5100 0 - Pour supporl’ percé
18-15 | 5613-565-1100-0 | 313550-6511-00 = BODY 1
: . Ay Y-
18-16 | 5613-565-1900-0 | §13550-6519-00 * SCREEN 1
Ry 4+
18-17 | 5613-565-1800-0 | 313550-6518-00 + GASKET 1
ZaLNM P oy rsi—
18-18 | 5613-565-2100-0 | 313550-6521-00 . CHAMBER, fuel 1
4 2 b
18-19 | 5613-565-2200-0| 313550-6522-00 » NUT 1
s P NHRI¥ o b
18-20 | 5613-565-1200-0| 313550-6512-00 + GASKET, cock 1
ho R N =
18-21 | 5613-565-1300-0} 313550-6313-00 . LéVERI,/)cock 1
YL—F Ty
18-22 | 5613-565-1400-0] 313550-6514-00 « WASHER, wave 1
. . oK - o K —
18-23 | 5613-565-1690-0| 313501-6516-00 . HOLDER, lever 1
: Y =
18-24 | 5613-565-1700-0| 313550-6517-00 | o SCREW 2
' F o b
18-25 | 5613-565-2700-0] 313550-6527-00 . NI}T 1
HRT b
18-28 | 5613-562-2400-0| 313550-6524-00 . GASK/ET 1
Fa 7
18-27 | 3639-210-4280-0| 700Q04280 TUBE 1
24 v
18-28 | 5613-568-1300-0] 313550-6813-00 COIL i

40



41

N6.19 v—j
Fig.19 TOOLS




No.19S

RHES| #HARZES JNEBLKES B & # mE R & B o=
Ref No| iseki Parts No. | Kawasaki Parts No. Parts Name Q'ty| Standard Remarks
V= Tyt Y

19-0-1 | 5613-609-0090-0 | 313690-0900-00 TOOL ASS'Y 1
& PN

19- 1 | 5618-409-1500-0 | 218280-0915-00 » SPANER 1 10x13
Yo e b L s F

19- 2 {5613-509-3302-0 | 313530-0933-02 + WRENCH, socket 1 13x21
e (Vb v )

19- 3 | 5615-109-4500-0 | 315120-0945-00 » BAR , socket wrench 1
T (ve b Fa)

19- 4 | 5611-209-7200-0 | 311220-0972-00 « GAUGE, shichness 1

42






v oy v
CHASSIS



No.20 7oy P 7L—A
Fig.20 FRONT FRAME

45



No .20

RHES $LE= a8 & # BHEQty | 8 i i %

Ref No Parts No Parts MName 2F | 4F | Standard Remarks
7o vl Fr—u (F)

20- 1 |1351-161-1000-0 FRONT FRAMS COMP 1
oy b FlL—a ()

20- 2 11351-162-1060-0 FRONT FRAMS COMP 1
NENE RN

20- 3 |V20126-100800 BOLT 1 1 M10X80
IR A A b

20- 4 | V20126-100650 BOLT 1 1 | M10x60
R -

20- 5 tV4{126-001000 WASHER, spring 2 2 M10
B F

20- 6 |V30026-001000 ’[\}ﬁ-y ’ 2 2 | Mlo
A g F (58

20- 7 [1349-106-1000-0 STAND COMP 1 1
Agy FRAF Y vy

20- 8 |1329-106-0010-0 SPRING, stand 1 1
25y KEy

20- ¢ [1329-106-0020-0 PIN, siand 1 1
TN FAESR

29-10 £ v41116-000800 WASHER, plain 1 I | M8
Tow v

20-11 | v50016-250150 PIN, cotter 1 1 2.5¢ x15
# by I =

20-12 11329-111-1000-0 | BUMPER COMP 1| 1
ANEFS R A b

20-13 | V20120-080200 BOLT 4 M8X20
MEAR Ha b

20-13-1/V20120-080160 BOLT 4 M8X16
A S

20-14 [ V¥40120-G00800 WASHER, spring 4 4 M8
MBS A b

20-15 | V20126-080400 BOLT 4 M3 x40
A E &

20-16 ; V41316-000800 WASHER, plain 8 M8
AA B &

20-17 | V40126-000800 WASHER, spring 4 M8
AH St

20-18 | V30026-000800 NUT 4 | M8
A

20-19 |1329-111-0010-0 TAPE, bumper i
by £ (R

20-20 11351-930-1000-0 | HITCH COMP 1 1
MERBF b

20-21 [ y20126-120710 BOLT 1 1 M12X7]
AN b

20-22 | v20126-120750 BOLT 1 1 | M12x75
-

20-23 ] v40126-001200 WASHER, spring 2 2 M12
I

20-24 | v30026-001200 NUT 2 2 MI12
o0 vy (dh

20-25 | 1301-1009010-0 KING PIN ASs'y 1 1
FOTE Y ~F -

20-26 | 1305-931-0030-0 PIN, hair with king piu 1 1
TR 7oA F

20-27 11329-931-0010-0 | WEIGHT, balance 1 1
DERFHwu |

20-28 | V20126-100650 BOLT 1 1 M10%65
P EN B—E ,&

20-29 | V40126-001000 | WASHER, spring 1 1 | M1o
CFvaoxd b (R)

20-30 | 1329-931-0030-0 | WEIGHT (B} balance L ! *

- ' NER B £}
20-31 1 v20126-100560 BOLT 1 1 | M10x56 *
1
CRBM20-27L020-32 772 uSdEEng., 46

Ref. No.20-27 ~ 20-32 was installated with this mode] for

standard dealing on domestic sale.

export to France, but it get



No .20

RS HLEE &8 &h =4 BEmQty | 8 % ] %
Ref No Parts No Parts Name 2F | 4F | Standard Remarks
AT S
20-32 1 V40126-001000 ASHER, spring 1 1 | Mio *
7y L COMPE ) .
20-33 | 1351-667-1000-0 | FLNDER (L.I1.) COMP 1 d
7xx7 R COMP
20)- 34 1351-667-2000-0 FENDER (R.H.) COMP 1
Bioth 7 ox v oF — ()
20-0-1] 1351-600-9010-0| AUXILIARY FENDER ASS'Y 1 1
M7 Ty & (L)
20-35 | 1351-616-0010-0 + FENDER, auxiliary (L.H) 1 1 *
WOB Yoz o ¥ (D
20-36 1 1351-616-0020-0 « FENDER, auxiliary (R.H) 1 i *
FH R ) :
20-37 | V20026-060120 « BOLT 6 6 M6x12 *
AmyF b
20-38 | V30026-000600 s NUT 6 6 M6 *
HLOAL M B
20-39 § V41316-000600 » WASHER 6 6 M6 *
R
50-40 | V40126-000600 | ., WASHER, spring 6 | 6 | M5 *
20-41 1324-205-0020-0 gngsﬁgg AR 4
o bl FCOMP
20-42 | 1351-111-1000-0 FRONT HITCH COMP. 1 1 “
IR+t
20-43 | 1329-617-0030-0 NUT (For ENGINE) 2 M &
Fot
20-43-1] V30026-000800 NUT 2 M e
I F AL
20-44 V20126-083160 BOLT 2 2 MR %16
) A
20-45 | v41316-000800 WASHER 2| 2 | vs
S
20-46 | v40126-000700 WASHER, spring 9 5 M8
AF ko F
20-47 ! 8057-006-0010-0 HITCH, culti 1 1
ERAS & SN s
20-48 | V20126-120400 BOLT Z 2 M12 X 40
Foo b L3R
20-49 V30226-001200 NUT 2 s M12
FrF # ok b
20-30 | 8057-006-0020-0 BOLT 2 2
N A
20-51 | 8057-006-0030-0 .SPRING, lock 2 5.

47



SERVICE MEMO



sy Fy—4F-—2X

-
-y
~

Fig:21 MISSION GEAR CASE

No.21 |

49



No.21

REES HWLES 3 & % BEQty | 8 #%| % =

Ref No Parts Ne Parts Name 2F | 4F | Standard Remarks
A4 ¥x—7—2 (E) (5)

21- 1 | 1351-216-1000-0] MAIN GEAR CASE (L.H) 1|1

COMP

MEAREN b

21- 2 | V20126080300 | BOLT 1| 1| M8%30
INBAR AN}

21- 3 | V20120-080450 | BOLT 7 | 7 | M8x45
NERBLV)

21- 4 | V20126-080350 | BOLT 1 {1 | mMex3s
ANE AR £}

21- 5 | V20120-080850 | BOLT 1 | 1 | M8x85
A A B £

21- 6 | V40120-000800 | WASHER, spring 17 |17 | Ms
ABF o b

21- 7 | V30020-000800 | NUT 15 115 | ms
ANEAS K+

21- 8 | V20126-080560 | BOLT 2 | 2 | M8xss
NEARB AR | ) '

21~ 9 | V20126080900 | BOLT 2 | 2 | mM8x 90
ANEAR KR b

21-10 | V20126-080900 | BOLT 3 | 3 | mMBx90

. A v KRR (4)

21-11 1351-216-0810-0 CASE, main gear (R. H) 1 1
Yv—v723 7

21-12 | 7955-201-0260-0| PLUG, drain 1 1 | pT1/4
AAv ¥ b2, 5v

21-13 | 1351-216-0020-0 | PACKING, main Igear case 1 1
i — 1%

20-14 | 132921600510 ETAL, wheel 2 |9

21-15 | V20126080200 | A SBvt 6 | 6 | Mex20

< B2

21-16 | V40126-000800 | \yaStER. spring 6 | 6 | Ms
R —wAFr, 2y

21-17 | 1329-216-0061-0| PACKING, wheel metal 2 2

21-ie | 133721601200 SM % vl

. O 4y
21-19 | VI2010-240180 | & pind 1 |1 | P8

50



51

N.°°22 Tyl Fr—
Fig.22 MISSION GEAR




No.22

REES HmagsS = = =4 EEQty | 8 # % £
Ref No Parts No Parts Name 2F 4F | Standard Rerrarks
Ay 7k
292- 1 1329-217-0010-0 SHAFT, main 1 1
AL b —
22- 2 V74011-735070 OIL-SEAL 2 2 BC17357
SYTFLE-WLT Y S
22- 3 V60011-062030 BEARING, radial ball 2 2 6203
B (ISﬁE)T
22- 4 1337-217-0040-0 GEAR, high (18%) 1 1
nA KR —
22- 5 1329-217-0030-0 KEY, high gear 1 1
Fari¥is 7}
22- 8§ 1329-217-0011-0 SHAFT, change 1 1
SYTFTHE—N~TF vy
22 -7 V50011-062030 BEARING, radial ball 2 2 6203
Fxvi¥¥— (18—26H)
22- 8 | 1337-219-0010-0| GEAR, change (18 - 267) 1 1
FavidFrn—F—
22- 9 1329-218-0030-0{ KEY, change gear 1 1
HoE A Y — (51H)
22-10 1337-221-0010-0 GEAR, reduction 1 1 No. 1~ 47267
BEX Y — % —
22-11 1329-219-0020-0 KEY, reduction gear 1 1 No. L~ 47267
' SUTFRFE-NMAFTY v
22-12 Vo0011-060050 BEARING, radial ball 1 1 6005
HEAZOT w |
22-13 1329-219-0030-0| SPROCKET, reduction 1 1 No. L~ 47267
FYVTFAE—NAT VT
22-14 Ve60011-062030 BEARING, radial ball 1 1 6203
O—7Fx—v
EK530 x
22-15 1342-212-0040-0 CHAIN, roller 1 1 501, (E)
A —ip? b
22 -186 1351-225-0050-0 SHAFT, wheel 1 1
A4 Vo—
22 -17 V74413-050080 OIL - SEAL 2 2 TC30508
A v — W
22 -18 V74213-050050 OIL - SEAL 2 2 V30505
FUFAE— T IV
22 -19 | V60011-062060 BEARING, radial bail 2 2 6206
A -V T b BT —
22-20 | 1351-225-0040-0 COLLART wheel shaft 1 1
FANKTTF L F2T) s TER
92-21 | 1337-225-0020-0| SUPPORT, side clutch spring| 2 | 2
A Fo5uF27Y s
22-22 | 1351-225-0010-0| gSPRING, side cluich 9 2
$A4 ¥ 7o F¥Y— (23 H)T
22-23 1351-225-0022-0 GEAR, side clutch (237) 2 2
Fod 727asy ., b (238)
22-24 1351-225-0031-0 | SPROCKET, draive (237) 1 1
TMHGCHE Ly
22 .25 Y7051 0-006800 SNAP-RING (C-type) 2 2 68
A4 My p? L EY
22 -26 1337-225-0070-0 PIN, wheel shaft 1 1
Ry P F 2w E¥y— (13—198)
22 .27 1331-226-0010-0 | GEAR, back change gear 1 1
{13-19T)
Ry B F v ¥ ¥ - ot a
22-28 1331-226-0020-0 BUSHING, back change gear 1 1
Ry Z2 v a7t
22-29 1331-226-0030-0 SHAFT, back 1 1
QY7
22-30 V72010-040110 O -RING 1 1 Pi1
MNEENME
22-31 V20026-060180 BOLT 1 1 W6 x 18

82



No .22

RHES SHES i ih -4 BEQty | 318 18 i E
. Ref No Farts No Parts Name 2F 4 Standard Remarks-
A B %
22-32 | V40126-000600 WASHER, spring 1 i M6
LN R AES
22-33 | V41116-000600 WASHER, plain 1 1 M6
TP w7 P COMP
22-34 1329-219-1000-0 é()U?\J'I‘E[fSHAFT COMP 1 1 No. 47267~
a7 b Ko (2450)
22-35 1364-216-0030-0 CA, shaft (24X50) 1 1
AHEHL |
22-36 | V20026-060100 oLT s | 2 | M6x1o
24 A R
22-37 | V40126-000600 | WASHER 2 {2 | Ms

53



SERVICE MEMO



Fy— 75—
Fia.23 GEAR SHIFTER

Noc.23'

55



No.23

BHES HMALES il S =2 BEQty | 8 ¥ {i %
Ref No Parts No. Parts Name 2F | 4F | Standard Remarks
RF Y -2
23- 1 1331-216-0031-0 CASE, spring 1 1
Bl RE 7 v i a
23- 2 | 3561-405-0030-0 | BUSHING 2 2
AEELV
23- 3 V20026-060160 BOLT 4 4 M6 % 18
A F B &
23~ 4 V40126-000600 WASHER, spring 4 4 M6
AF—F—n
23- 5 V63020-000100 BALL, steel 4 "4 5/18"
28 ARFY v
23- 8 1302-225-0030-0 SPRING, shifter 2 2
S I
23- 7 1357-216-0080-0 PACKING, spring case 1 1
ATV T r 2%y 7
23- 8 1331-216-0030-0 CAP, spring case 1 1
% B
23- g | V59010-160300 | WIRE 1 1. |16%¥x30
IR
33-10 V10010-600100 SCREW 3 3 MBE X 10
: A A B #
23-11 V40126-000600 WASHER, spring 3 3 M6
) FxzvivdFhn—
23-12 1331-216-0060-0 COVEER, change shifter 1 i
v 7 AT —
23-13 1329-229-0010-0 STAY, shifter i 1
Q n»v
23-14 V72010-040120 O-RING 1 1 Pi2
F vy FF
23-15 132%-229-0020-0 SHIFTER, change L 1
=
23-16 | V58110-400220 | PIN, roll ! 1 abx 22
Ry G0 FE AT -
23-17 1331-229-0010-0 STAY, back shifter 1 1
QO vy
23-18 V72010-040120 O-RING 1 i P12
A 7w 7 F
23-19 1331-229-0020-0 SHIFTER, back 1 1
o— ey
23-20 | V58110-040220 | PIN, roll 1 1 4% % 22
Foxvi v oA — ()
23-21 1351-403-1000-0; CHANGE LEVER COMP 1 1
Lo -t 7
23-99 1338-401-0050-0 KNOB, lever 1 1
Frwin Ay
23-23 1331-403-0010-0 METAL, change 1 1
NER B AN
23-24 V201 26-080200 BOLT 2 2 M8 % 20
-
23-25 V40126-000800 WASHER, spring 2 2 M8
Faviitly
23-26 1331-403-0020-0 PIN, change 1 1
@R C 8 kA&
23-27 V70414001200 SNAP-RING (c-type) 1 i 12
T—nAF7 Y
23-28 1331-403-6030-0 SPRING, arm 1 1
e {B)
23-29 1331-351-0080-0 PIN (B) 1 1
- - 4
23-30 V50015-200150 PIN, cotter 1 ] 2¥ x 15
FrzviHR
23-31 1331-403-0040-0 B(OSS, change 1 1
. . o— N é
23-32 V58110-040220 1 PIN, roll 1 1 4¥Y X 22

56



No.23

= = N -
RE&ES HHES &8 oA # BEQty | 8 % & E=3
Ref No Parts No Parts Name 2F 4F | Standard 'Remarks
|
i PNy TP e E A
23-32 [ 1331-403-0050-0 BOSS, backchange 1 1
O - J B
23-34  V58110-040220 | PIN, roll ! ! 44 x22
14 K25 aF7y
23-35 11351-230-0010-0 | SHIFTER, side clutch 2 2
v 7 FZ a7 -
23-36 | 1351-230-0020-0 COLLAR, shifter 4 4
i A4 KT F e ()
23-37 ;1351-230-0030-0 | PIN, side clutch (L. H) 1 l
) R A A R I
23-38 | 1351-230-0040-0 | PIN, side cluich (R, H) 1 !
: A M AL R RLOY .
23-39 ' 1351-236-0110-0 BOLT, setting { M10) 4 4
) [
23-.30 | ¥590010-181500 WIRE 2 2 18% %150
i A VT Z,FF— o (A
23-41 11351-230-0050-0 ARM, side clutch (A} 2 2
B H#o o
23-42 1 V59010-180500 WIRE 2 2 18750
U E -
23-43 11351-230-0100-0 | PLUG 2 | 2 3/8
P4 F¥97, 40, F
23-44 |1351-230-0060-0 | ROD, side clutch 2 2
; : FA NI T o FT— s (BY (4
23-143 | 1351-230-0070-0 ARM, side clutch (B) (L. H) 1 1
FAVFZ 9w FF— 4 (B) {413
23-45 1 1351-230-0080-0 | ARM, side cluich (B) (R. H) 1 !
i O Yy
23-47 | V72010-030100 O-RING 2 2 P10
F- LB
23-48 1351-230-0090-0 | PIN, arm 2 1 2
' AHE N
23-49 | V20046-060200 BOLT 2 2 M6 >20
A b (3R {8T)
23-50 ' V30226-000600 NUT 2 2 M6




SERVICE MEMO



No.24

BB AT 4
Fig.24 REDUCER SYSTEM

39



No .24

REES HKAES &8 Bh f BEQty | 8] % £ %
Ref No Parts Ne Parts Name 2F | 4F | Standard Remarks
EX— r—2 (8) ,
24-0-1 1351-200-9530-0 | GEAR CASE ASS'Y 1 1 b ¢
X~ F- 2 (KD
24- 1 1351-252-00.0-0 | « CASE, gear (R.H) 1 1 >
x 'f [ 4‘4"77‘
24- 2 1340-216-0040-0 | » CAP, oil 1 1 +*
Fvy 75#
24- 3 1325-706-0020-0 | « PLUG, drain 1 1 PT1/8 +*
X 57— 2 (%)
24- 4 1351-252-0010-0 | * CASE, gear (L. H}) 1 1 +
¥o— R, % v
24- 5 1351-252-0030-0 | » PACKING, gear 1 1 *
MERBHE L b
24- 8 V203126-080283 | « BOLT 4 4 M8X28 *
R A OE &
24- 7 V40126-000800 | » WASHER, spring 4 4 M8 *
Pl )
24- 8 1351-252-0160-0 { » CAP, seal 1 1 &
V7— Y~ (128-145) -
24- § | 1351-257-0010-0 | « V-PULLEY (128-145) 1 1 *
MEARBENV D
24-10 V30126-080280 | * BOLT 3 3 Max28 *
: »noF E &
24-11 V40126-000800 [+ WASHER, spring 3 3 M8 +
A4 y—w
24-12 | V74013-040070 |+ OIL-SEAL 1 1| 5C30407 | w
SYPRKEK—~WAFT Y v
24-13 V60011-060060 | « BEARING, radial ball 1 1 60086 *
I S
24-14 | 1351-252-0110-0 | » SHAFT, input 1 1 *
A7y t&%x—7TK)
2415 1351-252-0060-0 { « GEAR, input {17T) 1 1 *
T U-RA, k>
24-18 1351-252-0050-0 | + PACKING, pulley 1 1 +*
BT va
24-17 1411-505-0010-0 | + BUSHING 2 2 *
AN =
24-18 V74414-052080 | * OIL-SEAIL 1 1 TC40528 b4
T g ¥
24-19 | 1351.252-0070-0 | * BUSHING 11 *
$TFv IV KY—( LK)
24-20 1351-252-0090-0 | * GEAR, sub change (29T) 1 1 ¥
AT AP AHTF—
24-21 1351-252-0080-0 | * COLLAR, thrust 1 1 *
BMECRHE L&
2422 V70410-003800 |° SNAP-RING (C-type) 1 1 38 *
SUFTNE—RRTF Y VT
24-23 V60014-062030 | * BEARING, radial ball i 1 6203NS *
£y PEW D
24-24 1351_252_0140_0i o BOLT, set 1 1 w*
K4 m
2= (17~ 299X)
24-26 1351-252-4000-0 | * GEAR 17-28T) 1 1 *
SUTFWp—wSFY sy
24-27 V60011-062030 |* BEARING, radial ball 2 2 8203 +
Faviy vii- (5
24-28 1351-252-1000-0 | * CHANGE LEVER COMP i 1 *
09— ey
24-25 | v58110400200 |* PIN, roll 1 1 | 4x20 *
Frvy T—bu(R®)
24-30 1351-252-2000-0 | »+ CHANGE ARM COMP 1 1 ¢
. TV ¥ 270V 7(20)
24-31 1351-252-0150-0 | * SPRING, pressure {20) 1 1 +

60



No.24

RuES WRBES - BB & % BHEQty | 8 1% it %
- Ref No Parts No Parts Name 2F | 4F Standard Remarks
oYy
24-32 V72010-030100 |+ O-RING 1 1 P10 *
7 FRF
24-33 1351-252-0130-0 | * STAY, shifter 1 1 *
.'ﬂ' FTFE v T ¥
24-34 1 1351-252-0100-0 |« SHIFTER, sub change 1 1 *
g =T — (%)
24-35 1351-252-3000-0 | * REDUCER, STAY COMP 1 1 *
AR EE b
24-36 | V20126-080180 |« BOLT 2 2 M8X18 *
F2 * = %
24-37 V40126-000800 [+ WASHER, spring 2 2 M8 *
B HmH + —
- 24.38 1317-917-0030-0 |« KEY. P.T. O 1 [-1 *
Koo — 24~ | CO
24-39 1351-258-1000-0 GJ:EAR cg\gﬁ SUPP([;III'J{T COM? 1 1 *
I P
24-40 | V20126-080200 | morr 2 1 | M8x20 *
S W
24-41 | VAD126-000800 | WASHER, speing 2 | 2 | M8 *

61



SERVICE MEMO



63

No.25 NV FIL FL—L4
Fig.25 HANDLE FRAME




No .25

BHES HLES i & £ A% Qty | £ % 1 %*
Ref No Parts No. Parts MName 2F | 4F | Standard Remarks
FAd F}'I/ (%)
25- 1 1351-351-1000-0] HANDLE COMP 1 1
T
25- 2 1351-951-0020-0 MARK mod(l 1
FE N
25- 2-31 1351-955-0020-0 MARK,model i
I b
25- 3 1 V29120-200060 | RIVET 2 2 2% % B
T — 7
25- 4 | 1324-957-0120-0] MARK 1|1
. o= EH? ({L30)
25- 9 1331-954-0060-0 | MARK (french) 1 1 <16
Adw Fuyvi 77 (%3{)
25- B 1331-952-0030-01 MARK, main change (english) i 1
Py FIT—7
25- 7 | 1351-952-0020-0{ MARK, clutch 1 !
AA dF A -
25- g | 1331-952-6070-0| MARK, sw1tch'?enghsh) 1 1
AN A
25- 9 | v20126-101000 B 2| 2 |MiDx100
A EmE
25-10 | v41110-001000 | WASHER, plain ¢ | 4 | M10
. FL N N .
25-11 | V40126-001000 | VASHER, spring 2 | 2 | MIO
~EF b
25-12 | V30026-001000 | NUT 2 | 2 M10
s P EY
25-13 | 1310-311-0010-0 | GRIF. handle 2 | 2
v RN FE— (52)
25-14 1331-351-2000.0 | HANDLE SUPPORT Comp 1 1
LANDLE VA%?&S% LA
e 2512000, .
25-15 1331-351-3000-0 COMP 1
£y b FELE !
25-16 | 1331-351-0050-0| BOLT, setting I
SEFV R (3HED ;
25-17 | v30226-001000 | Wor ¢ 1| 1| Mo
v A .
25-18 | 1331-351-0010-0] NAIL 1
[ 1
25-19 | 1331-351-0020-0| PIN 1
FrGsuF 2TV 1 1
25-20 | 1317-401-0040-0 | SPRING, main clutch
- oy
25721 | 1331-351-0030-0| ROD 1 1
- *\ﬁ;wr (355
25-22 | v30226-000600 | ’ Loj 1oy ms
- 7rw HE (72
25-23 | 1331-3514000-0| YORK JOINT COMP 1 1
tRFATY T (5)
25-24 1 1331-351-0090-0 | SPRING, torque (5) 1 1
- A Y
25-23 | 1331-351-0060-0 | HANDLE 1 1
- v (A)
25-26 1 1331.351-0070-0 | PIN (4) 1 1
¥
25-27 | 1331-351-0080-0 | PIN 1 1
% &
26-28 | V41316-000600 WASHES 3 3 M6
LR ) .
25-29 | V50015-200156 PIN, cotter 3 3 2d x 15
FL4 1’ 7"
25-30 | 1331-351-0040-01 PIPE 1 1
19 < -7
25-31 | 4114-606-0030-0| 18O MARK 1 1

o4



HORA)D
AME(For EXPORT)

No.26 NV KIL JL—L4( &

Fig. 26 HANDLE FL

65



No.26

=] [=] - =
BEHES e — F LT =4 8 %1 8| % ] *
F
Ref No.| Parts Code Name Q'ty | Standard Remarks
' | v ke mv—a COMD
26- 1 1331-351-4100-0 -~ .. HANDI.E FRAME COMP. 1 1
; ¥, 7o
26- 2 1351-951-0020-0 MARK, rmodel i
EF e, T F
26- 2-1 | 1351-955-0020-0 MARE, model 1
. THE v Uiy}
26- 3 V29120-200060 RIVET 21 2 2d %X b
IFAL - g
26- 4 1324-5957-0120-0 WA RE 1 1
it v -2
26- 5 1331-954-0040-0 MARK 1 1
Ay Famvs w—2
Z6- b 1331-952-0030-0 MARK, main change 1 1
FIwF =7
26- T 135]1-952-0020-0 MARK, clutch 1 1
AA wF T F
26- B . 1331-952-0070-0 MARE, switch 1 1
STAE A b
26- 9 VZ20126-101G00 BOLT 2| 2 MI10 = 100
Hirse WG .
26-10 V41316-001000 WASHER 4| 4 M10
5w
26-11 V40116001000 WASHER, spring 2 2 M1
R
Zh-12 VIZe-001000 NUT 2 2 W10
P TR |
26-13 1310-311-0010-0 GRIP, handle 2| 2
e RI— b QUMD
26-14 1331-351-2000-0 HANDLE SUFFORT COMP. 3 1
e b Fdam b Fle—F COMP
26-~15% 1331-351-3000-0 HANDLE ADJUST PLATE COMEP, 1 1
@b oAb
26-16 1331-351-0050-0 ROLT, set 3 1
b 3
Zh-17 V30226-001000 HWUT {3} i 1 M0
£
26-18 E331-331-0010-0 MNAIL 3 1
B
26-19 1331-351-0G020-0 Prw 1 1
Y T owF AT o
Z6-20 E317-401-0040-0 SFRIMNG, main cluteh 1 3
o oy b
2h-21 1331-351-0120-0 ROD ! 1
Fow b (3D
26-22 V30226-000600 NUT (3} i 1 Mg
e f PEF COMP
26-2% 1331-351-2000-0 YOKE JOINT COMP. 1 1
b mS Y
26-24 1331-351-00%0-0 SFRIMNG, torque {5) 1 t
T Y
26-25 1331-351-0060-0 HANDLE 1 1
Y )
26-26 1331-351-0070-0 FIN {a} 3 1
vh o (I3
Z6-27 1331-351-0080-0 BPIN (13} 1 1
F i Wi
26-28 V41316-000600 WASHER 3 3 Wb
L I T
2H-29 V5OD15-~200150 PIN, cotter 3 3 24 =15
P
26-30 FE331-251-0040-0 FIPE i 1
S N = | R O 4 S
26-31 1351-351-2000-0 HANDLE PIPE (L .H.} COMP. 1 3
P st 3 I COMP
Z26-32 1331-351-4300-0 HANDLE PIPE (R.H.}) COMP, 1 1
B BRI
2hH-33 VZ20126-080600 BOLT 2 2 ME N 60
5.w
2h-34 V401 16-000800 WASHER, spring 2 2 Rk
Fowb
26-35 V30026-000800 NUT 2 2 ]
A FCOMP
26-36 1331-351-4400-0 BAND COMP. 2 2
Ao b
26-37 1331-3%1-0110t0 BOLT 2| 2 ME w35
jl

66



No. 26

e IS
BHES) M&HE 3 —F A 8 #| 8 ¥ % E
Ref No.| Parts Code Name Q'ty | Standard Remarks
b b 34
26-38 V3in226-000800 NUT {3) 2| 2 M8
ERE A4 UOAR
26-39 1331-351-4500-0 CONNEGT PIPE COMP Vo
Ko b
2640 V20026-060250 BOLT 2l 2| Maxzs
§.w
26-4] V10116-000600 WASHER, epring 221 e
Fv b
26-42 V30026-000600 NUT 2| 2] ms

67



SERVICE MEMO



gm27 a2 b A=Y RT L
ig. 27 CONTROL SYSTEM

69



No.27

RE#ES SAES i AR £ BEQty b5 - 1i& =
Ref No Parts No Parts Name o2F 4F | Standard Remarks
AV 727 0 F v oA - 4
27-0-1 | 1351400-0510-0| SIDE CLUTCH LEVER ASS$'Y| 1 1
AR
27- 1 | 1317406-0080-0| <« BAND ! 1 ~
NEEN ]
27- 2 V20025-060300 « BOLT 2 2 MG =30
¥4 K25y F L&k (I8
27- 3 | 1351-406-0040-0 * CLUTCII LEVER (L.]I) i 1
FA4 K77, 574 % ASS'y
27- 4 | 1351451-0010-0| WIRE, side cluich 2 2 A
Tk A S (A
27-'5 | 1351-406-00200] BRACKET, wire (L.H) 1 ]
VLT
27- 6 | V20026060160 | BOLT 2 | 2 | M6x16
A T
27-7 | V40126-000600 | WASHER, spring 2 2 | M6
{727 o F 2T, Mol ol e i .
27-0-2 | 1351400-0520-0 | SIDE CLUTCH THROTTLE | 1 1
LEVER A&5Sy,
_ ATy P el — KNk (%31)}
27- '8 1 1351-451-0020-0 *TIUROTTLE LEVER BODY | 1 1 2
' H A F STy F L — ki (8ASS'Y
27- 9 | 1351-406-0050-0 « SIDE CLUTCH LEVER 1 1 A
' N BODY ASS'Y
A HY R
27-10 [ V20025-060220 * BOLT 1 1 MgBx22
' 28, b7y
27-11 | 1329-402-0010-0 WIRE, throttle 1
! TA XA e (&)
27-12 | 1351-406-0030-0 BRACKET, (R, H) 1 1
Ahy7 K F v (M)
27-p- 31 1331-600-0510-0 STOP BUTTON ASS'Y 1 1 .
At TS VR |
27-13 | 1331-671-0010-0 |« BODY, stop button 1 T
Ao 7
27-14 | V10016-300120 « SCREW 1 1 M3x12 [.
byl .
27-15 | V30026-000300 | © NUT Lo oms
AL v s T o Fri— (%)
27-16 | 1351-401-2000-0 | MAIN CLUTCH LEVER 1 1
A SV S AT COMP
27-17 | 1351401-0020-0 PIN, clutch lever 1 1
S F b
27-18 | V30026-000800 NUT 1 1 M8
A S
27-19 | V40126-000800 WASHER, spring 1 1 M8
B o v é
27-2p | V50015-200150 PIN, cotter 1 1 2P X135
4 4 B o2
27-21 1 v40126-000600 WASHER, plain } 1| M6
V= /7 {(24X57)
27-22 |1338401-0050-0 | KNOB, lever (24 x 57) ! 1
B 7 — (13><17><16)
27-23 | 1351401-0030-0 COLLAR (13 x 17 X 18) 1
Tz wFRAFY T 1
27-24 1 1325-401-0090-0 SPRING, main cluteh 1
) AA VP IT 4 FTAR 1
27-25 11351-401-0010-0 | WIRE, main clutch !
T A e F L0
27-26 |1376-402-0030-0 ; BAND, rubber 2 2
FosiEAe (5
2727 |1351401-1001-0 | BRACKET COMP 1 1
7 3 v 7
2728 | 1351-671-0010-0 CLAMP 3 3
! [ : Ty bl T
27-11-1f 1349-402-0010-0° WIRE, throttle 1.
. ] [
oﬁ,tﬁl‘h26—0—3&(}'26—2Sii??yzi'ﬁf%<@:ﬂ‘|rﬁlﬁiig@iﬁiﬁ%.%o 70

Ref. No. 26-0-3 and 26-28 was installated with this model for ex

get standard dealing on domestic sale,

part t¢ Europe, but 1t



No .27

REES BHES | OB & 0% BEIR # @ =

Ref No Parts Mo Parts Name 350I3B0F, Standard Remarks
Al A wF

27-29 1359-621-0020-0 | SWITCH stop 1 i *

71



SERVICE MEMO



73

No.28 7L —%
Fig. 28 BRAKE




No .28

RHES BRES & % BElm % & =
Ref No Parts No Parts Name 2F |47 | Standard Remarks
Ty —E Lot \ .
281 | 135140410000 | BRAKE LEVER coMP 1] 2 *
Te—%74%
28- 2 | 1351404-0010-0 |* WIRE, brake 1)1 *
Fris v ATy 7(36) !
28- 3 | 1340-401-0070-0 {" SPRING, (36) tension 1§t *
#or oy
28- 4 | V500i5-200150 |+ PIN, cottex 1] 1] 286x%x15 *
& R B & i
28- 5 V4(126-000600 * WASHER, plain 1 11 Me *
e B T —
28- 6 | 1351-40100200 |- [EVE, barking g *
LR
28- 7 | V29110-400070 | . 2y b Laexr %
28- 8 | 135120310010 |, ZARkE A% omp . *
28- 9 | 1351-206-1000-0 | . ,;a;Kg;RM' coMmp 1 *
Tr— ){-/_n. o
28-10 | 1351-203-0010-0 | * SHOE, brake 1 *
) Sty b
28-11 | V30026-000600 |°* NUT BERNE *
< % Jiry ’ﬁ'
2812 | V40126-000600 |« WASHER, spring 2 2 |ue %
28-13 V41316-00Q600 - WAbIIER. plain 2 2 M6 *
Lz b7 R v {29}
28-14 1351-203-0020-0 |« SPRING, (3) ] 1 *
. Fl—=%P—LE ¥
28-15 1351-203-0031-0 |+ PIN, brake arm 1 1 *
I AE LA
28-16 V41116-001200 . WA‘-‘»HER plain 1 1 M12 *
'} Ty }'
2817 | V30026-000300 | . Pk 11 |mg *
28-18 V40126-000800 . %AEHER?, spring i 1 M8 *
SA# L b
2819 | V20026-060120 |- Bai s Vo faexae |
i R &
28-20 V40126-000600 . WASHE.ILR, spring 1 I Mg *
2B
2821 | v41316-000600 | . waenEn Ll Jme *
F L =% (8 .
28-0-1 | 1351-2009010-0 | BRAKE PARTS ASS'Y 1 SRR
28-0-2 | 1351-200-9020-0 | BRAKE DARTS ASS™Y Included 1~21(without 9)

K121 e tsiapg)
Included 1~217without 8)

T4



75

‘No.29 72TIL%vy(KC2FEH)
Fig. 29 FUEL TANK(KC2F-type)




No .29

RHES| MBS B A # BEQty | 2 % ®  E
Ref No Parts No. Parts Name 2F | 4F | Standard Remarks
7exzarzxys (R)
29- 1 1329-606-1002-0 FUEL TANK COMP 1
ATy bT—7 )
29- 2 1329-902-0030-0 MARK, mascot i
NEARR N
29- 3 | V20120-080160 BOLT 3 M8 X 16
BAOA K &
29- 4 V40120-000800 WASHER, spring 3 M8
1T hE R
29- 5 VY41110-0600800 WASHER, plain 3 M8
PR A b
29- 6 V20120-100160 BOLT 1 M10X18
A A K &
29- 7 V40120-001000 WASHER, spring 1 M10
1 HFAES
29- 8 V41110-001000 WASHER, plain 1 M10 ‘
£ X597 ASSY 2F No. 109201~
29- 9 1352-600-0530-0 FUEL TANK CAP ASSY i 4F.No, 114030~
BT VR ¥ N
29-10- 1325-606-0020-0 PACKING, fuel gauge 4
: BEHS—VER
29-11 1325-606-0010-0 BISS, fuel gauge 2
’ ®_ ¥ vY-v (5
29-12 1325-606-2000-0 FUEL GAUGE COMP 1
Z2pl—Fhwsd .
29-13 1329-606-0080-0 HOLDER, strainer 1
BER PV F R
29-0-1 1329-600-0530-0 STRAINER ASS'Y 1
297 K74 (88)
29-14 1329-606-0100-0 » COCK BODY ASS'Y 1
TamFRy}
29-15 1329-606-0120-0 « POT, filter 1
Koy PSS F v
29-16 1329-606-0130-0 » PACKING, pot 1
2 v 8
29-17 1329-606-0140-0 +« FILTER 1
Yo+ » b
29-18 1329-606-0110-0 * NUT, ring 1
p=— g7 ’ FVI~R b= fofm)
25-19 V735{}6~091000 PIPE, vinyl 1 L"'OOO Tank to strainer (L.H)
E=—MEBRTY VT (A)
27-20 1317-606-0051-0 SPRING (A} 1
Eam— it ViR P —F (40
29-21 V73506-091000 PIPE, vinyl 1 L.=1000 yT;:k to }é,t rainér{ (f&g?H)
) Ya—Jurid 7 2Abp—F~F e Fy
29.22 V73505-081000 PIPE, vinyl 1 L=4000 | Straomer tp carbiretpr
' RAFRF 9T YT '
2923 | 1317-606-0100-0 | RING, snap-pipe 6
W Y- PRI R
2924 | 1317621-00200 | CLAMP, read wire 2
Fv7 %xv7 ASSY 1 .
299a 1352-600-0531-0] FUEL TANK CAF ASS’Y 2F No. 1~109200
4F No. 1~114030

76



No.30 #£viy NETzTINAY Y (KCAFEMR)
Fig. 30 BONNET and FUEL TANK(KCAF-type)

-

77



No .20

REES HLBE il o BEQty | 8 T E
Ref No Parts No Parts Name 2F | 4F | Standard Remarks
Ky dw b (58 : -
30- 1 1349-601-1000-0] BONNET COMP 1 Yol~115166
F e Ao b {:)‘f.\ S
30- 1a 1349-601-1001-0| BONNET COMP 1 Noll5167 ~
Fa—ov—5 (EXD
30- 2 1349-952-0010-0, MARK, choke(english) 1
Hydob 727 51 (32)
30- 3 1349-601-2000-0| BONNET BRACKET COMP 1
INES B EN
30- 4 V20126-080140 BOLT 2 M8 x 14
A A OB &
30- 5 V40126-000800 WASHER, spring 2 M8
TFE o bRAF—
30- 6 1349-601-0010-0 STAY, bracket 1
_ Yk
30- 7 V20026-060100 BOLT 2 M6 X 10
AoA B
30- 8 V40126-000600 | WASHER, spring 2 .| Me
AAF b
30- 9 V30026-000600 NUT 2 M8
. HA—HTTA
30-10 1349-601-0020-0| RUBBER, cover 1
: €y b ST
30-11 1340-601-0040-0] KNOB, setting 1
PNk AR
30-12 V41116-001000 WASHER, plain 2 M10
B o v
30-13 V50015-300150 PIN, cotter 1 38 % 15
TN ¥ ¥ 7 (F)
30-14 1349-606-1000-0| FUEL TANK COMP 1
TRy T4
30-13 1329-902-0030-0] MARK, mascot i
~AF
30-16 V30026-000800 NUT 2 M8
<F E 4
30-17 V40126-000800 WASHER, spring 2 M8
B A B %
30-18 V41316-000800 WASHER, plain 2 M8
ol N A
30-19 1349-606-0030-0 PIPE, rubber 1| 7X10x%113
2% 83 .
30-20 V59010-201000 WIRE 2 20%x 100
Frw mRF—
30-21 1349-606-0010-0 | STAY, tank 1
MEAS #w
3022 | V20126060120 | moror o | wmsx12
: ST I
30-23 V40126-000600 | WASHER, spring 2 M6
RV M SN
30-24 1349-606-0020-0| RUBBER, tank 2
FLF o7 ASSY
30-25 1352-600-0530-0 FUEL TANK CAP ASS'Y 1 No.l — 114030
F oy e a7 ASEY , .
30-25a 1352-600-0531-0 ] FUEL TANK CAP ASS'Y 1 80114031 ~

T8



No.31' ~p b k547
Fig. 31 BELT DRIVE

.=
=

o B
=t

Ree)
[as]

79



No.Z31
REES HaRES i & # Bty |8 #! ® =
Ref Ne Parts Nao Parts Mame 2F | 4F | Standerd Remarks
TVP I~ (50-68)
31- 1 1331-252-0010-0{f PULLEY, engine (50-58) 1
EXTVF— (63
3i- 2 1349-201-0010-0] PULLEY, engine (3) 1
Vo~ b
i1- 3 1329-201-0040-0f; V-BELT 1 1 SHoman
FET— Y (128-145) i
31- 4 1331-252-020-0 PULLEY, main shaft (128-145% 1
e o7 - ) o -
313 1329-201-6030-0 KEY, main shaft pulley 1 !
gEarar,  AEe
3- 7 | V20026060160 | Lot 11| Mexis
RAA E &
31- 8 V40126-000600 WASHER, spring 1 1 M6
Frivavg— Y (40-43) )
31- 9 1329-202-0011-0 | PULLEY, tension{40-43) 1 1
AMEAC T A&
31-10 V70514-003200 RING, snap (c-type) 1 1 32
' BHCHL &
31-11 V70414001200 RING, snap {c-type) i 1 12
FUETWNFE—~ LT v
31-12 V60014-062010 BEARING, radial ball 2 2 6201RS
Ty FT—n (5
31-13 1351.202-1000-0 | TENSION ARM COMP 1 1
TV g h G- )
31-14 1329-202-0030-0 COLLAE, tiension 1 1
Fyviagrly—vazr)tvy
31-15 1329-202-0051-0 SPRING, tension return 1 1
R AR
31-16 1329-202-0060-0 BOLT, tension 1 1
A4 E &
31-17 V40126 001000 WASHER, spring 1 1 M10
L E A ES
31-18 V41116-001000 WASHER, plain 1 i M10
AAFy b
31-19 V30026-001000 NUT 1 1 M10
~U b R by AR R
31-20 1329-204-0010-0 STOPPER, (A) 1
AEFw b
31-21 V30026-000600 NUT 2 M6
A -
31-22 V40126-000600 WASHER, spring 2 M6
T AR AES
31-23 V41116-000600 WASHER, plain 4 M6
LS L A
3124 1329-204-0020-0} STOPPER, belt 1
A F - =
31-25 V68020-000100 BALL, steel 1 5/18"
vFigazFy vy
31-26 1301-229-0040-0 SPRING, shifter 1
SRRy A
31-27 1329-204-0030-0| PIN, belt stopper 1
, ARAF, b
31-28 V30026-000800 NUT 1 M8
I N SN
31-29 V40126-000800 | WASHER, spring 1 M3
~p b A F oW A (J’T:.')
31-30 1329-611-30600-0 | BELT STOPPER COMP 1
INERAEL .
31-31 V20126-080300 | BOLT 1 M8 X 30
' . Fi kS Fﬁ «%
31-32 V40126-000800 | WASHER, spring 1 M8

80



No .31

BHES HLES w2 BRQty | | W
Ref No Parts No Parts MName 2F | 4F | Standard Remarks
S PR by ARRAR A
31-33 1329-611-0021-0 | COLLAR, with belt Stopper 1
MR B oL —- (52
3134 | 1329.611-1000-0 | BELT COVER COMP 1
L 70 N | QL e (%)
31-34-1 1349-611-1000-0 BELT COVER COMP 1
Ty v VvEEY -7 (&YX
3i-35 1331-952-0010-0 | MARK, engine ingtruction 1
{french)
YV RET—7 )
31-33-1 1331-954-0010-0 IT'IARK, engine instsﬁction 1
{french)
rxvividhe - (EX)
31-36 1331-952-0020-0 | MARK, engine instruction i
{french}
=YY v —7 (LX)
31-36-1 1331-954-6620-0 | MARK, engine instruction 1
{french)
AN boB ot — kR T A
31-37 1329-611-0010-0| RUBBER, belt cover 1 1
I EFHES
31-38 V41116-000800 WASHER, plain 1 1 M8
A3 B &
31-39 V40126-000860 WASHER, spring 1 1 M8
FITFY P (28)
3140 V37116-000800 NUT, wing 1 1 M8
AN HR—T Iy )
3141 1329611 4001-0| BELT COVER BRACEET 1 |1
COMP
FRAELN | 5 ME
3142 | v20026-060120 | BOVT 2 x 12
A -
3143 V40126-000600 | WASHER, Sprmg 2 2 | Ms
HA— TZ y (52
31-44 1349-611-2000-0| COVER BRACKET coMmP 1
ESRE R b
31-45 V20126-080160 | BOLT 2 | M8x18
' g2 L E &
31-46 V41316-000800 | WASHER, plaip 2 M8
AA B &
31-47 V40126-000800. | WASHER, sprmg 2 M8
b b (( ) (5:.”)
3148 1349-204-2000-0} BELT STOPPER A) cCOMP 1
fl\ﬁﬁ’i“\%diwf
31-49 V20126-080160 OLT 1 M8 x 16
A - 2
31-50 V40126-000800 | WASHER, spring 1 M8
b ko 5% )
31-51 1349-204-3000-0| BELT ATODPER (B COMP 1
3152 | V20126080160 | BEERE 1 | M8xi6
Ao B o#
31-53 V40126-000800 | WASHER, spring 1 M8
A p R DY AAT— ()
31-54 1349-204-1000-04 BELT STOPPER STEY COMP 1

81



SERVICE MEMO



83

. No.32 F1—n(75v M)
Fig. 32 WHEEL(for french)




No .32

BHES FHBES R o =4 ¥ Qty | 8 #§ ] %
Ref No Parts Ne Parts Name 2F | 4F | Standard Remarks
FAx (&) (#8)
32-0-1 | 1325-2009030-0| TYRE (L.H) ASSY 1] 1 | 4.00-8
54 % (H) (8)
32-0-2 | 1325-200-9040-0; TYRE (R.H) ASS'Y 1| 1 | 4.00-9
LY 4w (2H) 4.00-9
32- 1 | V88202400090 | «TYRE, rubber 2| 2 | Som
2 a5 XF AT
32- 2 | V88300400090 | .TUBE 2 | 2 | 4 00
A — FF A #l
32.03 | 1325-20090200| . WHEPL DAOM ALKy 2 | 2
32- 3 | 1325-241-00200| oo DRUN ehoir 0 | 9
32- 4 | 1325-241-0030-0] .o DRV whemr o®) 2 | 2
32- 5 | v20126-100160 | . BEPRSVE 12 |12 | Mioxis
XA B
32- 6 | V40126-001000 { ,, WASHER, spring 12 ] 12 M10
KfFv b
_32- 7 V30026001060 e NUT 12 12 M10
32-8 | 132524100100  Sipmd Ross 5 | o
32- 9 | V20126-120200 | pETEEME 6 | 6 | wmizxs20
KA E 8
32-10 } V40126-001200 | wASHER, spring 6 | 8 | mi2
3211 | 1305-202:00600|  GHEET, “noss pin 2 | 2
kA NE~% — v
32-12 | 1305-241-0010-0|  pry “hair for wheel 2 | 2
3213 | 1329-241-4000-0) &Aoo N A7 BB () I
COMBINATE COMP.
FA—NAL Ty (A)
32.14 | 1310-241-0030-0] PIN, (A)wheel pipe 2 | 2
B — A~ =y
32-15 | 1305-241-0010-0| PIN, hair for wheel 2 | 2
‘A —roxq )
32-16 1320-931-0020-0 WEIGHT, wheel 2 2 14 Xg *
AR b
3217 | V20126-100950 | BOLT o | 4 | Mroxes|
o w e S=95
32-18 V40126-001000 WASHER, spring 4 4 M10 *
Ay 35
32-19 V30426-601000 N%’I‘ 7 F 4 4 M10 *

84



85

No.33 kM — LU KRA— 2547 (EEB)
Fig. 33 WHEEL and WHEEL PIPE {For EXPORT)




No .32

REES| WAES Bo& & BEls | & =
Ref Neo Parts Ne Parts Name o l4p | Standard Remarks
—L edf TP (5D s
33-1 1329-241-4000-0 wm =l mm FOUR 2 2
COMBINATE COMP
S A et f P P
33-1-1 1329-241-5000-0 VVHE:LCI. PIP{" SIX COMBINATC A 2 -
L COMP B
33- 2 | 1329-241-6000-0 | WHEEL BO%6 FIANGE comp. | 2 | 2 | 4.00-7 P
33- 3| V20126-080200 | Bos sl s [ Muxm | g
AE
33- 4 | V30026-000800 | NUT | gl 8 | Ms "
LT
33- 5 | V4(126-000800 WAbHLR spring & | & | M3 +*
foml e T Ky (A
33- 6 1310-241-0830-0 P_{N(}\) w}/u:el pipe 4 4
g - a—
33- 7 1365-241-0010-0 PIN, hair for \\}19{21 b! 4 .
FoA ik I —
33-0-1 | 1329-200:9030-0 | TIRK (1.1) ASS™Y 1| 1§ A 00-THE | e
. 745 40 1K
3302 | 1329-200-9040-0 | TIRE (R.H.) ASS'Y I B O EERCISR £ I
) i F4 .
33- 8 V838202-400070 iRk}, rubber 2 2 ;.{E]:{J—?JH <*r
i o F AN a7
33- 9 V88300-400070 TUBRE o o | 4. 00-711] g
Moo= v S a0 PED
33-0-3 | 1329-200-9020-0 WHEEL Sl{UM ASS'Y 2| = e
3310 | 1329-241-0020-0 Dl wieet 2 s %
P = F T DR
3311 | 1329-241-0030-0 RUML whe: P &
A A
33-12 | V20126-080160 BOLT s 18 maxis g
o b
33-13 V30026-060800 NUT 2 g | Ma &
Aol g
33-14 V401 26-000300 WAHI{LH spring b B | M& &
dogeoab T4 {430 15EY (Ul
33-15 1331-253-3000-0 WHEEL. J;II“E(4:3(_}) COMD. PR &
LS 7 (3300 1A )
33-15-11] 1331-253-2000-0 WHERIL PLPE (330) COMP 2 2 Y
L E
33-16 | V20126-120500 | BOLT 2| 2 | Mizxso | g
54 dr
33-17 | V40126-001200 | WASHER, spring o | 2 | M2 ¥
ik = A ()
33-0-4 | 1325-200-9010-0 | WIEEL BOSS ASS™Y 5| 2 e
4= HA
33-18 | 132524100100 | WHEELL BOSS 2| 2 v
AR
33-19 | v20126-120200 ROLT 6| 6 | MIzx20 | ¥
BN
33-20 | V40126-001200 WASHER, spring 6 | 6 | M12 e
' Fog—a KA U
3321 1305-202-0060-0 Pff\‘ wheel boss 2 | 2 "
dog =l - 1
33-22 1305-241-0010-0 PfN, hair for wheel 2 2 ¥
g4y (MY
33-0-5 | 1325-200-9030-0 | TIRE (L.IL) (#) 111 | 4.00-9 %
74 (47} (A0
33-0-6 | 1325-200-9040-0 | TIRE (R.H.) ASS’Y 1|1 |4.00-9 %

86



No .33

{
REES) HLES - S BEIR #| @ =
Ref No Parts No Parts Name ZFlam | Standard Remarks
oA &3 L E R
33-23 V88202400090 TIRIE, cubbo e 2 |9 | 4.00-9 *
2PR
FEAE B TH ] R
33-24 | V88300-40009¢ TUBK 2 | 2 |4.00-9 &
33-0-7 1325-206-9020-0 \:}r‘vfliifblg l_l-, )Ijlif}im ASSY 2] 2 l4.009 *
[T 7 AN AT)
3325 | 1325-241-0020-0 BRUM, 'wheet 2| 2 |4.000 *
LN TR L NN AV 3]
33-26 1325-241-0030-0 DRUM, wheel 21 2 la.00-0 *
HIEY N I H
3327 | V20126-100160 BOLT 12 |12 | Mmioxis | &
3328 | V40126-001000 WASHER, sprin~ 2 |12 | Mo *
SofA b
33-29 V30026-001000 NUT 12 112 ) M1 #
Ha . LRI I
3330 | 132924130000 | Wiitni Froe Come. o | o
ER T R Y S TP |
33-31 1331-253:1000-0 WHII L. PlPI (20 COMP (2307 z z a +*
I Ko [
33-32 1305-202-0060-0 l I\I wheel })(?b‘-‘ 2 a Y
g Al ~— e
33-33 1305-241-0010-0 }-‘I’\‘ L}nlr‘ for whoel 2 2 *
e B,
33.34 V41026-001000 WAHI]} R 2 o | MIG +
Ropo--il AR .
3335 | 133125300100 | BOSS. wheel 2| 2 [40079HT o
’Jwr_;z;jl]in "o . w2
3336 | V20126-120200 | PO 6 6 M e s
3337 | V40126001200 | WASHIR, spring 6| & |2 *
&or YL
3338 | 1329:931-0020-0 | WE IGHT. wheel 2] 2 | ldks *
BoTAT s 4 IMIoxes A
33-39 | V20126-100950 - o B
. o5 T *
3340 | V40126-001000 | WASHIR, spring 4| 4 | M0
SoHYE h *
3341 | V30026-601000 | NUT 4 4§ MIO :

87



SERVICE MEMO



89

No. 3;@

Fig. 34 RECOIL STARTER (for HC2F-type)

JaAm AF—F (KC2FEM)




No .24

REES HEEFET B & # BEQty | 8 % fis S
Ref No Parts No Parts Mame 2F | 4F Standard Remarks
P4 2 F - F ($1)
34-0-1 1329-100-0520-0 RECOIL, STARTER ASS'Y i
Yo 4 R — 5 (§)
34-0-1a | 1331-100-0510-0 RECCQIL, STARTER ASS'Y 1
m
34- 1 1329-121-0066-0 ° NAIL 3
£ o T o
34- 2 [1329-121-0070-0 | °SPRING, roll 1
g7 = b
34- 3 | 1329-121-0080-0 | < FELT, oiling 1
: mooa %
34- 4 1329-121-0090-0 « PLATE, mud 1
AF N
34- 5 1329-121-0100-0 | ° SPRING 1
i %
34- 4 1329-121-0110-0 = WASHER 2
g -7
34- 7 1329-121-0130-0 * ROPE 1
-7 4 2R
34- 8 1329-121-0150-0 * METAL, rope scopping 1
. AT S %
34- 9 1329-121-0140-0 o HANDLE i
' r— 2 ('7__2) V"/F HF —
34-10 1329-121-0040-0 * CASE COMP 1 red colour
7—* (5 Fv— & 5 —
34-10-1 | 1329-121-0040-0| ° CASE COMP 1 gray colur
Boa (%)
34-11 1329-121-0050-0 « CAM COMP i
gy — 4
34-12 1329-121-0160-0 s PULLEY, start 1
itk A
34-13 1329-121-0120-0 * RING, snap 1
il v
34-14 Vi0015-600100 « SCREW 3 M6 X 10
KA E &
34-15 V40115-000600 | =+ WASHER, spring 5 M8
Ao
34-16 V10015600080 | «SCREW 3 M6 X 8
3417 | V40115000600 | « WASHER spring ] 6
t 9_ (-} U\ 7’
34-18 | 1329-121-0170-0|  « ABRING. roturn .




91

::o.,.ss JaAn AF—% (KCAFRAE
ig. 35 RECOIL STARTER (for KCAF-type)




No .35

RHEES HAEBS &8 W 2 BEQiy | 8 % 1 =5
Ref No Parts Ho. Parts MName 2F 48 Standard Remarks
Yoo aAF—F ) 2F No, 1~106700
35-0-1 1349-100-0510-0 RECOIL STARTER ASS'Y 1 AF No. 1~108630
. = 2k
35- 1 | 1349-121-00100| *BODY, case 1
7 Atk
35- 2 1349-121-0020-0| °BODY, cam 1
m
35- 3 1329-121-0060-0| °RETCHET 3
o= oA
35- 4 1329-121-0070-0 °SFRING 1
‘:‘.ﬁflﬂ R SV
35- 5 1329-121-0080-0| < FELT, il 1
i = 4
35- 6 1329-121-0080-0{ < FLATE 1
AT T
35- 7 1329-121-0100-0| < SPRING 1
A
35- 8 1329-121-0110-0| = WASHER 2.
I
35- 9 1326-121-0120-0 e RING, snap 1
. o — 7‘
35-10 1349-121-0030-0 | < ROPE 1
. PR A ¥
35-11 1329-121-0140-0 * HANDLE 1
=7 FEE
35-12 1329-121-0150-0| <« METAL, rope stopping 1
#Eh 7 — U
35-13 1349-121-0040-0 | =° PULLEY, starter 1
W —wmRFws
35-14 1349-121-0050-0| ° SPRING, return 1
o F v
35-15 V10016-600080 * SCREW 3 M6 x 8
Ty RFY
35-16 V40116-000060 s WASHER, spring 3 M6
IR
35-17 V10016-600120 » SCREW 3 M6 x 12
J:j\gﬁ
35-18 V40116-000060 » WASHER, spring 3 M6
afZFe-y ASSTY 2F No. 106701~
35-0-1a | 1349-100-0520-0 | RECOIL STARTER ASS’Y 1

4F No. 1~108631~

82



.--Ni@o 6 FHhmHEE
Fig. 3® POWER TAKE OFF

93



No .3¢
REHES UwaHS i G # ERQLy | # & ] x
Ref No Parts No Parts Name 2F | 4F Standard Remarks
BMARGE7—) (2 %)
36- 1 1329-917-0011-0 PULLEY (2-1/2"), power 1 1 ¥
take off
Fr— Y EHE—
36- 2 | 1329-917-0020-0 | KEY, pulley 1 1 e
by =F
36- 3 | V20026-060250 BOLT 1 i MB X 20 |
AR HE S
36- 4 1 V41116-000600 WASHER, plain 1 1 M6 ¥
A A B @
36- 5 | V40116-000600 WASHER, spring 1 1 M6 +

nBAitM3d4-11034—5

-

FEFYAMGREEEMDL.
Ref. No.34-1 ~34-5 was installated with this model for export to France, but it get
standard dealing on domestic sale.

S 4



935

No. 37 v —Jb
Fig. 37 TOOLS




No .37

RaES HMKES % BEQty |8 #®| ® =
Ref No Parts No Parts 2F | 4F | Standard Remarks
I B #
37- 1| 1329-906-0011-0 | BAG, tools S
L& & v 7 R
A A F
37- 3 ]1v920s5-120140 | SFPANNER 1|1} 12-14
z A F
37- 4 V92055-130170 S5PANNER 1 1 13-17
A A F .
37- 5 V92055-190220 SPANNER 1 1 19-32
HFZ A
37- 6 {V94019-061000 DRIVER (-) 1 1 6 X 100
A
37- 7 V93625-001500 PLIERS 1 1 150
HAF r— 2T EH (€0
37- 8 1331-952-0050-0 CARD, caution (english) 1
3o
37- 9 | V94519-061000 'DRIVER (+) "1 63100

26









LABEL NATUPE!

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l.du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél: 04 73 9193 51 -Télécopie: 04739023 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou capital de 612 000 €





